YANMAR
YANMAR PARTS CATALOG

DIESEL
ENGINE

MODEL
Ve V= 3TNESS-TB
wa || BNty |G
NG W Ry 3TNE88-TBI
Certiticate No.
|  JMI0099 -
1509001 MRS g"“E:g ETB
e TNES8S8-ETBI1

ETER 1999,/4(APR.)
000Y00D6840

( (k) Pr P s ferRa)




PREFACE

This parts catalog is the 1st edition of 3TNE88-TB, 3STNE88-TB1, 3TNE88-ETB and
3TNES88-ETB1 for Takeuchi.

Published :  April, 1999



N=YhsnsORA

1L.ZONR=UAZAJICRESINTNIRRE. BTUHEERFRRTIEHYEEA,
2. MREER. FEESTOIZESHYET.

3I.N=YAsATY R MR

YOOF2161 (1997.09.01)

. 2 BEERA S (T—avEA) O b 4IR-OTIR
7 w FUEL INJECTION PUMP (W/B0Q 53 DT & AIHDTZY | ®
B @

fel vlo] oBB5% | mom = | oescwenov [y @ BLIW I o
1 . fF08/7 ASY(7-1/7%  |FULE INJECTION PUMP 1] 1] 1
-1 FOAY7 ASYC7-2/%%  [FULE INJECTION PUWP | 1% 1§ 1% 1 1 5]
@\ ® 0185 ) (B=E/£00200 ) ]
N 3 -~ 4337 M 6X 16 SCREW M 8X 16 9 9 9i 3%
13-1 #%3%7 W 6X 16 SCREW M 6% 16 4 4 4740 41 K
(A=E/400185 ) (B=E/400200 ) (C=E/#00156 ) (D-E/#00156 ) (E-E/200155 ) A
4 oo | [129470-51080  |fee7t CAMSHAFT PRI
5 oo | {122710-51050 |<7y/f4n-5 BEARING, ROLLER 2 2i 2f 2
5 oo | [129470-51060 | a7vi481 RETAINER 1o

[ 4 erparks

(1) TR PR E—& i, UH-DT. AH-DTZE D @%SOST COMPEMSATOR TYPE.
E/# 00155 £Tit. BHEIHMELET OPTIONAL PART, TO E/# 00155,

(4JH - DT,4JH - DT2)

@ B4 No.(REF.No.)
UZFEDREN.EA SR FRENKRS~HLANMESHHUET,
B 152 +BH YR MEDRENo.
1 1 (ZERD —_— (BE®)
ERMESN R KOBARFBROASA FEERLTVSBEIHIET.
@ v~ (LEV)

S ERLTVS EIORE L ALESURTOBGERLET, ((IRERTD
Y CEENATBRTT
R CBENDTRE (+HSRNERNR) TF
E) BEEBROASI MI—BBMLTHYETH, YR MCERELTSY 84,
@z & % -
MELIRLA—YHh 5 OV SRS, SEFRCRRTESRELLBRICOLT 1 " EA
BRENET
@E # % E 4
BHEEHTONLEE, TOBRICHL TFROLARESHERENET,

ee] ERE A =

N 1B =527 %] 383 BRRICHLTERES Y. FOBIIEL,

Q [IB 25T #| e, BESICHLTIRNEEL. TOHEEFY,

R B Z8T #| ¥ - BBRRAIHLTERESY.

S IR 38T #| % - BEMRRAICH L TERMEERL,

w FRBME R S 1B R

z L ENAES.

F HATE ERMEL. BLEENSty MCTEREFY.
K EREXOHDER,

® & 5 #

BIATBENLBICE. BRSNIBIBRORESHLS (A) ~ F) RELERSNET.
e ® & No B@Es B &  No
9] 25 vyFNo. 37y No. M 8 No.

) ES4 7 No. T F5 %4 5 No.
E | X Ne. EDX BEER

E1) EROROABERETHLTLSFELHUET, (B %1996 01
E2) ERESHHAXXX(E DREEOTERIL. RESEOSEETELH LBRITT.
E3) (A=E/#00185) . ARDOBERER (=4H-DT) OBREERESHLE/# (=T ¥ UNo )bt
00185 BHLIRTH D LERLET.
® BEVI—IRS
R v WICHTRIE, BF (B8) 2RRLTHYET.
YZ P TRICZLEDOES LFA—ESERELTHERBRICHT 4 MHER)EFTRLTVET.

How to read this Parts Catalog.

1. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts.
2.Parts change may be made without prior notice.

3.Form of this Parts Catalog.

. YOOF2161 (1987.09.01)
29 BREEs R F(T—-a ) I D= dIR-DT7A
7 w FUEL INJECTION PUMP (W/BOO 44H-DTZ E= 4JH-DTZY
C=NJHDIZP__ |F:-
o mv” o pa®2 | DESCRPTION (T8 Bm cﬁ (DQ tyE) 71! G
1 729595-5139) 37 ASY(-I/% FULE INJECTION PUMP |11 13 13 1% 1 ID
-1 i FOR/7 ASY(7-20% FULE INJECTION PUMP | 1: 1! 1% 1: 1 Ql
®\ ® 200 ) 7
N 3 .. 26022-060162 #4337 W 6X 16 SCREW M 6X 16 9: 9 9 979
13- 1 1| |26022-060162__ |1<337 M 6X 16 SCREX M 6 15 41 4 47780 4 K
(A=E/300185 )(B:E/#OETZOO ) (C=E/£00156 ) (OHE/#00! ) d
4 . 129470-51040 | hion7b CAMSHAFT /!r LR FEN
5 . 12710-51050 | <7uf30-5 BEARING, ROLLER 20 20 2f 2} 2
8 . 120470-51060  [479/9341 RETAINER 1o
B = erparks
(1) =R bAURE—S{FE, 4JH-DT 4AH-DTZED BOOST COMPEMSATOR TYPE.
E/# 00155 5Tl RALER{HRELET OPTIONAL PART, TO E/# 00155,
(4JH—DT.44H - DT2)
(@ Ref. No.
The Ref. No. in the list may not be accord with the Ref. No. on iilustration.
(Ex.) llustration No. List head No.
1 1 {Befor change) —— 1@ (After change)

When interchangeable symbol N, R, and K, illustrations for new parts are sometimes omitted.
@ Lev.(Level)
Iindication and Meaning of Level
Level : Hereunder is given the relation among the number of dats(+),the level and the nominal parent- child relationship.
L Parent parts(Assembly parts)
-=+--Child parts included in "+” (Semi- Assembly parts,componen parts of Assembly parts.)
------ Child parts included in "++", Grand- child parts in terms of "+".
(Compoarnent parts of Semi- Assembly parts.)
Note) A parts of non- sale parts are illustlated but not listed.
®Change Mark
Change Mark "I” is given to the part for which a desigh change was made at this time.
The design change was not shown in the last published Parts Catalog.
@ Interchangeability Mark
In the case where a part change took place,one of the following interchangeability marks is indicated for that part.

Symbol| interchangeability Contents note
—

Old 2. New|New Part is interchangeable for Oid Part but not interchangeable conversely.
Old 25T New|New Partis not interchangeable for OId Part but interchangeable conversely.
Old =8~ New|New Part is interchangeable for Old Part and vice versa.

Old ¢~ New|New Part is not interchangeable for Old Part and vice versa.

Part newly added.

Part discontinued.

Not interchangeable single part but interchangeable by set of the related parts.
Changed only in quantity used.

X{TM[N[ZE{n[D{O|=

® Effective Machine No.

When a part is changed,Effective Machine No. of a Mode! for which the part is applicable is indication
in each column of (A)- (F).

Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. M Machine No.
D | Drive No. T Tractor No.
E | _Engine No. Notel) X Date

Note1) Date may follow the symbol in some cases. (Ex.) 3 1996.01
Note2) As far as engine models shown by "XXX" are concerned, the modification of the parts could not be
predicted or the engine models themselves could not be identified.
Note3) (A=E/#00185) means that the design change on the part has been effective for the model at the
column (A){in this case, for 4JH-DT) on and from E/#(Engine Serial Number) 00185,
® Remarks Mark
Figures or alphabets (Symbols) are entered in the remark column.

The comments(remarks)on the pertinent parts are indicated in the lower part of the list by the same symbols
as those stated above.




Fhhkkkdhdkhkkhkkkhkhkhkhhdkhkkhkkhkthrkkkhhhkhkrddddhkdhkhkbkxkd

(PC NO.YDOOD68ADD tomm—— + o .
I BXR CONTENST *
e it +  * .

Fhhkkkkhkkhkkkhkhhkkkhkrhhhhhkhkdddhhkhkhhkhrkrhihkrkkirihhisy

JEINC. J9T0 AT GROUP NAME 0y~23

GROUP LOCATION
1 9L INpYs CYLINDER BLOCK 1402
2 FV¥7-R GEAR HOUSING 1TA03
3 2Z4hLhnoanson & dfnes FLYWHEEL HOUSING & OQIL SUMP 1A04
4 DYUASAURY & fhoRUR CYLINDER HEAD & BONNET 1A05
5 FLVFEIZH-WEN & TF7Y-F SUCTION MANIFOLD & AIR CLEANER 1AQ6
6 NFITh-EN & YTuoY EXHAUST MANIFOLD & SILENCER 1A07
7 RLYRIM & ThNOFENY CAMSHAFT & DRIVING GEAR 1A08
8 I37U%)0b & ECARD CRANKSHAFT & PISTON 1A09
9 LOUATL LUB.OIt SYSTEM 1A10
10 CWoARFS CODLING WATER SYSTEM 1A11
11 FOIo0PReL7° FUEL INJECTION PUMP 1A12
12 a%nvs GOVERNOR 1A13
13 FOJoutany FUEL INJECTION VALVE 1A14
14 FON°12° FUEL LINE 1A15
15 RZ-FAUIVE-X STARTING MOTOR 1A16
16 o xaL-3 GENERATOR 1801

17 WeUxRIL GASKET SET 1803




e + 99.04.16

| 1A02 | € 1) sy
0006840 | (1a01) ) CYLINDER BLOCK (A)=3TNEBB-TE  (D)=3TNESG-ETBI
NN e + (B)=3TNEBB-TB1 (E)=
3TNEBB- (£) TB (1) SUYRITOw T Y00D6840 (C)=3TNEBB-ETB (F)=
CYLINDER BLOCK

SPY LA 0 IS PA DESCRIPTION -—=-QiTY(3A9) ===~ 1 P/U A R

REF. LEV. _ PART NO. €A (B) (CY (D) (E) (F)
T .  729001-01560 DUJ5 7 DUIASSY BLOCK ASSY, CYLINDER 1 1 1 1
S .. 124160-01910  7°59 PT1/4 PLUG PT1/4 333 3
6 .. 171051-01921__ 7°59" WPTF1 PLUG 1111
7 .. 129150-02020  #CLFCAALFPITe BOLT, PMETAL CAP 8 8 & 8
10 ..  23871-010000 #“7°37°PT 1/8 PLUG PT1/8,SCREW 7111

27 11 .. __27231-500000  #54°57°52° 50 PLUG 50 1111

12 .. 27241-120000  omSESS50 12 PLUG 12 Z 2 2 2
13 .. 27241-300000 SuhNEI°59% 30 PLUG 30 66 6 6
16 .. 129795-02611  7%9m1 (A BUSH, CAMSHAFT 1111
15 .. 129001-02800  A{oA50 CMP FAIN BEARING T4 4 %
2% .. 129150-02930  ASARAS METAL, THRUST 222 2
27 . 129150-01200  AUREUbE STUD, CYL. HEAD 14 14 14 14
28 . 129001-01340 AUFAASUF(JoPA)  GASKET, (NON-ASBY 1 1 1 1
29 . 129150-02940 METAL, THRUST 08=0.25 2 2 2 2 b
32 . 129150-02870 MAIN METAL US=0.25 4 4 4 4 @

------- REFARKS (E%3%)

1) F-P~H1R(0.520.25) 7P LT A. [(1) OVER-SIZE(0.S=0.25)PART.

(2) PUSS-44R% (U.550.25) PNEDF R, [(2) UNDER-SIZE(U.5=0.25)PART.




Y00D6840
3TNEBS- (E) TB (1)

14

GEAR HOUSING

1 1A03 |
1¢1A01) |
Bt
YO0D6840

IEYY AN 0 DREIN LN

REF. L

EV. PART NO.

C 2) #vr-3
GEAR HOUSING

NET A

(AY=3TNEBS-TB

(B8)=3TNE88-TB1
(C)=3TNEBB-ETB

DESCRIPTION

99.04.16

(b)=3TNESS-ETB1
®)=
(Fy=

~~==Q'TY(JA9}-——- I P/U A R
CAY(BX(CI (D) (E)(F)

(]

719810-01500
- 129795-01800
129400-01520

5o 555
A1
2555 ($™br-3

HOUSING ASSY, GEAR
SEAL, OIL

FLANGE ,GEARS HOUSING

121450-01560
124160-01731
124240~-01871

DIITHMLFBX22
73(5239)
73(H0-P

STUD M 8X 22
CAP, LUB.OIL SUPPLY
COVER, HO-P

124240-01883
129795-01950
129150-03100

IS THO-PY PR
neq° 199
JUESACTL=4 11 179

GASKET, (NON=ASB.)
PIPE, KNOCK L=18
RETAINER

121850-51960
24311~-000160
24311-000320

07" (FOPMIYY)
oYzZ" 1A P 16.0
ouzo™ 1A P 32.0

O~RING, F.I.PUMP
0-RING 1A P-16.0
O0-RING 1A P-32.0

26106-080122
26106-080162
26106-080162

YN bE 88X 12
UNSECLE 88X 16
YNNEMBE  8X 16

BOLT M 8X 12 PLATED
BOLT M 8X 16 PLATED
BOLT M 8X 16 PLATED

26106-080202
26106-080452
26106-080552

YNNEt e 8X 20
YNNERBE 88X 45
UIENLE  8X 55

BOLT M 8X 20 PLATED
BOLT M 8X 45 PLATED
BOLT M 8X 55 PLATED

129001-91840
26366-080002
22190-080002

UNNENLFMBXBS (DN P93

UNSUETIE 8
ST (IR ZHIL) 8

BOLT M 8X 85 PLATED
NUT M 8
SEAL WASHER 8§

22190-080002
121023-01550
24341-000240

I-ITFIDP QR IHY 8
78(214-83
oo™ 1A § 24.0

SEAL WASHER 8S
COVER, BLIND
0-RING 1A S-24.0

26106-060162
17103111741
- 24311-000320
B 977770-01212

YUNNENLE O 6X 16
H23I9N°17°
017" 1A P 32.0

2Y2-251 13INI0ANAFYE

BOLT M 6X 16 PLATED
PIPE
0-RING 1A P-32.0

GASKET, LIQUID

JOPY SN SFQIUIN ISPV X PRI NPI] TR SNSRI SO IO J¥1 SEPQENGEN

PR FEFP S| NN PSR N [P N X] FURINN NP I S RN PN IR PPN

JEN SN SN PNIFTRIE N [, N (PRI BENP NN (PAINRY JPNTIY! IS

1)

REMARKS (E“3%)

(1) A2°330 MELTVA.

1¢1) OPTIONAL PART.

¥Y118825




Y00DE840
3TNEBS- (E) TB (1)

IIARAMNDIZT & AAITD
FLYWHEEL HOUSING & OIL SUMP

99.04.16

{ 1A04 | C 3 75RO & ANCD
1 C1A010 ¢ FLYWHEEL HOUSING & OIL SUMP  (A)=3TNE88-TB  (D)=3TNEB8-ETB1
Fmm———— + (B)=3TNEB8-TB1 (E)=
Y0O0D6840 (C)=3TNE8B-ETB (F)=
MY LANL 0 DCEDNDIND e A DESCRIPTION ~=~=Q'TY(JA9)—=~~ I P/U A R
REF. LEV. PART NO. (A) (B (LI (D) (EX(F)
1 - 129100-071580  A1a9t°s  8X16 PARALLEL PIN 8X16 2 2 2 2
2 . 12961201600 7316 NOIIIW HOUSING,FLYWHEEL 1T 1 11
E] . 119620-01750  F#pU2° CRTlbh™~ CAP, FLYWHEEL COVER 1 1 1 1
4 . 26206~100252  WbE 10X 25 BOLT M10X25 6 6 6 6
5 . 26206-100302  A“b+ 10X 30 BOLT M10X30 4 4 4 4
6 . 129100-01730 _ no¥™ (Ao SPACER, OIL SUMP 1.1 1 1
8 - 729102-01540  2MWLA° CMP SUMP ASSY, LuB. O0IL 1 1 1 1
9 . 119640-01640 P LD M22 DRAIN PLUG M22 11 1t 1
11 .- 22190-220002 _ -b79sP(IRW.ZMHb) 22 SEAL WASHER 228 1.1 1 1
12 - 26106-080162  wn“#™wk 8X 16 BOLT M 8X 16 PLATED 4 4 4 4
13 . 26106~080252  Un“ASbE 8X 25 BOLT M 8X 25 PLATED 2 2 2 2
14 - 26106-080452  UN“#“LE  8X 45 BOLT M 8X 45 PLATED 20 20 20 20
15 . 129100-01580  Af1aok°y  8X16 PARALLEL PIN 8X16 2 2 2 2
16 - 129100-01640  Abo-Ib7-2 CMP CASE ASSY, OIL SEAL 1 1 1 1
18 .e 129795-01780 A~ SEAL 0IL 1.1 1 1
19 . 129486-01670  UN“E“LR 8X30 BOLT M8X30,COLLAR HD 6 6 6 6
20 . 26106-080352  wn“#ph  8X 35 BOLT M 8X 35 PLATED 3 3 3 3
21 . 977770-01212_ 24I-05f IFYNIVAVAFYE GASKET, LIQUID I I | 1)

——————— REMARKS (E“1%)

(1) 42°930 “EUTFMA.

[ (1) OPTIONAL PART.

Y118826




Y00D6840
3TNEBB- (E} TB (1)

—14

JUZFAYR & RORYA
CYLINDER HEAD & BONNET

99.04,16

134

1 1A05 | {4 ) DUZBNAURS & kNLRYE
FCTADD CYLINDER HEAD & BONNET (A)=3TNEBB-TB  (D)=3TNE8B-ETB1
Fmm———— + (B)=3TNE8B-TB1 (E)=
YOCD684D (C)=3TNESB-ETB (F)=
L AE I VAN I A oo L b4 e M DESCRIPTION -=-==Q!TY(IA?)~--- I P/U A R
REF. LEV. PART NO. (AX(BY (CI(DICEY(F)
1 . 171350-03090 2 L~¥“N°17° L900 PIPE, BREATHER 11 1 1
2 . 124736-07900  wIps 3ot LIFTER, ENGINE 2 2 2 2
3 . 129001-11700  2yu3“Ayk* CMP HEAD ASSY, CYLINDER 1 1 1 1
7 .. 120130-11860  NWML7 AP (SUC GUIDE, VALVE 3 3 3 3 1}
9 .- 129150-11810 NFEN“THSAEY GUIDE, VALVE 3 3 3 3 )
11 .s 26216-060202  9zasfvbh  6X 20 STUD M 6X 20 PLATED 6 6 6 6
12 .e 27241-400000  Nop™E7°50 40 PLUG 40 2 2 2 2
13 .. 129100-11100  A“WI™CINT VALVE, INTAKE 3 33 3
14 - 129100-11110 _ n™L7* (EXH VALVE, EXHAUST 3 3 3 3
15 .o 129795-11120 A"z SPRING, VALVE 6 6 6 6
16 . 129795-11180 A4z ("\SutR) RETAINER, SPRING 6 6 6 6
17 - 27310-080001 _J¥5(3Fh 8 27=1SET COTTER 8 6 6 6 6
18 . 121400-11340  N“WI2NAFLI~-Ib SEAL, VALVE STEM 3 33 3
19 .- 124460-11340 NN AFLI-b SEAL, VALVE STEM 3 3 3 3
20 .. 129150-11370  #PU2°(\“0 CAP, VALVE 6 6 6 6
21 .o 119625-11870  7°0772(/A% PROTECTOR, NOZZLE 3 3 3 3
22 .. 119625-11880  JA“Mb-F SEAT, NOZZLE 3 3 3 3
23 .- 119625-11900_ #A4x1 RETAINER 3 3 3 3
24 . 129100-11240 %7+ CMP SHAFT ASSY, ROCKER 11 11
25 .. 129155-11260 A OOk -+ (A SUPPORT, ROCKER ARM 2 2 2 2
26 .o 129155-11270 __ A“ooyte -+ (B SUPPORT, ROCKER ARM 2 2 2 2
27 .. 129150-11280  A“D729%INN2 SPRING 3 3 3 3
28 “s 129150-11290 \“0729™7 SHAFT, ROCKER ARM 11 11
31 .. 129100-11650  ““U722KIT ARM ASSY, ROCKER 6 6 6 6
32 . 129150-11230  PU™PA3 (N UAFT SCREW, VALVE 6 6 6 6
34 e 129150-11750  #Yb M8XP1.0 NUT MBXP1.0 6 6 6 6
35 .e 26226-080182  oras#vbk(2D _8X 18 STUD M 8X 18 PLATED 3 3 3 3
36 . 26106-080252  WNMFNMLE 83X 25 BOLT M 8X 25 PLATED 2 2 2 2
37 . 26106-080502  wn™w+  8X 50 BOLT M 8X 50 PLATED 6 6 6 6
38 . 22351-060012  A7°Yo2“t°s 6.0AX 12 SPRING PIN éX12 2. 2.2 2
39 . 26366060002  YN'UEIUF 6 NUT M 6 6 6 6 6
40 . 124160-11360  tuU7 KNOB 3 33 3
41 . 124160-01751 736139 CAP, LUB.OIL SUPPLY 1 1 1 1
42 . 129001-11350  #“oRUF CMP HOOD 1T 1 11
45 .. 129001-11310  NeUFL (AT GASKET, BONNET 171 1 1
46 .. 129001-11340  7“U-#™°12° HOSE 1111
47 . 24311-000320 022" 1A P 32.0 0=-RING 1A P-32.0 11 1 1
48 . 24311-000120 0YxZ™ 1A P 12.0 0-RING 1A P 12,0 3 3 3 3
49 . 26106-080142  Un“#™kk M 8X 14 BOLT M 8X 14 PLATED 4 & & 4

REMARKS (E“3%)

1) #39 INESTTA.

1{1) REPAIR PART.

Y118827




Y00D6840
3TNEBB- (E) TB (1)

F10EVIAR-AR 8 IPOU-F
SUCTION MANIFOLD & AIR CLEANER

RoJyE>
LOGSE PARTS

Fomm—— + 99.04.16
| 106 | ¢ 5 ) F20%zH-bbt & IP7Y-F
| CTA0N) ) SUCTION MANIFOLD & AIR CLEANER(A)Y=3TNE88-TB (D)=3TNEB8-ETB1
Fome + (B)=3TNE8B-TB1 (E)=
Y00D6840 (C)=3TNESS-ETB (F)=
BN VA T B i) o e A DESCRIPTION ~==-Q'TY(IZA9)=--—~ I P/U A R
REF. LEV. PART NO. (A (BYCCY B (EI(F)
1 . 1290071-12100  I=h-WhF (INT MANIFOLD 1711
3 . 129001-12110  PK{(IZh-br™ GASKET,INT. MANIFOLD 1 1 1 1
4 . 26106-080202  wn“#™bh 8% 20 BOLT M 8X 20 PLATED 4 4 4 4
5 . 26106-080802 WM bk 8X 80 B8OLT M 8X 80 PLATED 1 1 1 1
6 . 119910-12210  #29%4-3 PIPE,INTAKE T 1 11
7 . 119910-12560_ 2“399%,1P2Y-3 BRACKET AIRCLEANER 1 1.1 1
8 . 23000-060000  ®~A2UY7° &0 CLAMP 60 2 2 2 2
9 . 26013~080222  #™phG“R  8X 22 BOLY M 8X 22 4 & 4 4
10 . 26013-080222  #MbROWR  8X 22 BOLT M 8X 22 2 2 2 2
1 . 129100~-77500  E-2- (zP- HEATER, AIR 1T 1
12 - 129100-77510  N°U+(zP-L~3- GASKET, AIR HEATER 171 1 1
13 « 129150-77511 PK(IPE-3) (JUPR) GASKET, (NON-ASB.) 1111
14 . 171340-77520  ANORM BEND T 1 1 1
15 - 26106-080402  un™t*bk  8Xx 40 BOLT M 8X 40 PLATED 2 2 2 2
16 . 26106-080802 _ In“t bk 8X 80 BOLT M 8X 80 PLATED 2 2 2 2
17 . 129030~12201  #29%I0F300 PIPE, EXTENSION T 11 W
(A=E19592 )
18 - 119869-12210  #29%IUF39h0 A PIPE, EXTENSION 1.1 11 W
(A=E19592 )
19 . 23000-060000  #-R7Y97° 60 CLAMP 60 2
19-1. 23000-060000 _ #-279¥7° 60 CLAMP 40 4 4 4 4 K
(A=E19592 )
20 . 129612-12680  1P7Y-F (MP AIR CLEANER 1 z
(A=E20225 )
21 - 129612-12690  1P7U-1 CMP CLEANER ASSY, AIR 1T 1 11
22 - 129259-12570 oo™ RING 11 1 1
23 . 119910-12510  #7°1 BODY, AIR CLEANER 1.1 1 1
24 - 119808-12520  1LAVM(PIR ELEMENT, OUTER 11 11
25 . 119866~12541  AN“-~ASSY COVER ASSY 11 11
26 . 119808-12540  Poo-3“N“IL7™ VALVE, UNLOADER 1111
27 . 119140~12680 102 r~3 (FhU¥a# INDICATOR 171 1 1
28 . 129612-12560 1™ (105-2 RING 1 z
(A=E20225 )
29 . 23000-060000  #-AZYY7° 60 CLAMP 60 1 Z
(A=E20225 )
30 - 121855-12060 _ $29%41L0Y9- SILENCER,INLET 1111 W
(A=E19592 )
31 . 23000-048000  £-A74W7° 48 CLAMP 48 171 11 W
(A=EXXX )
32 . 129132-12210  ¥29%22739h2 PIPE, AIR INTAKE 1
32-1. 129030-12200  #29%12F39h0 PIPE, AIR INTAKE 1 N
CA=EXXX p)
32- 2. 129030-12200  $19%x2F30h7 PIPE, AIR INTAKE 1 z
(A=E19592 )
33 . 119869-12220  $19%x0339h0 8 PIPE, EXTENSION 1 Z

(A=%1999.04 )

Y118828




Y00D6840
3TNEBB- (E) TB (1)

NMEIZR-LR & #1LoY
EXHAUST MANIFOLD & SILENCER

N7Eb )
LOOSE PARTS

e
@% 12

14

10

| 1A07 |
| (1A01) |

Fmmm——t

¢ 6 ) NARTH-UF™ & Y1y

EXHAUST MANIFOLD & SILENCER

(A)=3TNESS-TB
(B)=3TNE88~TB1

99.04.16

(D)=3TNEBS-ETB1

Y00D6840 (C)=3TNES8-ETB
ESAC I VAL U VIR A v va B NES A DESCRIPTION -==—Q'TY(IA%)---- I P/ A R
REF, LEV. PART NO. CAY (B (CI(DI(EX(F)

1 . 129211-13100 =H-ibb™ (EXH MANIFOLD,EXHAUST T 1 1 1

2 . 129150-13110  PK(ITh=ibb™ GASKET, EXH.MANIFOLD 1 1 1 1
3 . 26366-080002  un“U+3Jb 8 NUT M 8 2 2 2 2
& . 26106-080802  un“&pk  8X 80 BOLT M 8X B0 PLATED 4 4 4 4
5 - 119131-18320  DIIZA Ibh M8*22 BOLT M 8X 22 4 4 & 4
6 . 26216~080802 _ Hxis4 b 8X 80 STUD M 8X 80 PLATED 2 2 2 2
7 . 124701-11911  DNATUR(WILOY) (JOPR)  GASKET, (NON-ASB.) 11 11
8 . 129002-13501 #LY SILENCER 1
8- 1. 12%030-13561 YLy SILENCER 1 1

(A=E19592 )

9 . 26366-080002  WN“UFIUh 8 NUT M 8 4 4 4 4
10 . 121120-13590  7507° Q091929 CLAMP O
12 - 22137-100000  ¥“H“R(EHM% 10 WASHER 10,POLISHED T 111
13 - 22217-100000 A a9 hHR 10 SPRING WASHER 10 11 11
14 . 26106-100652 Itk 10X 65 BOLT M10X 65 PLATED 1 1 1 1
15 . 26706-100002 Y+ 10 NUT M10 T 1T 11
16 . 26106-100202  In™tviph 10X 20 BOLT M10X 20 PLATED 2 2 2 2
17 - 103954-13201 A AUk (91LOY) GASKET, SILENCER 1 1
18 . 129030-13570  %1Lo% SILENCER 1 1
19 129030-13580  7222v39 EXTENSION 1 1

(A=E19592 )
20 . 129030-13600 7091027 ($1Lo¥ TAIL PIPE 1 1

3TNEBS- (E) TB1

Y118829




Y00D684
3TNEBS-

0
(E)TB (1)

7

DLy & TRIFY
CAMSHAFT & DRIVING GEAR

Fommne— + 99.04.16
| 1A08 | C 7 ) DLUtIh & ZENosty
1 (1A0T) | CAMSHAFT & DRIVING GEAR (A)=3TNE88-~TB (D)=3TNEB8-ETB1
Fe———— + (B)=3TNEBS-TBT1 (€)=
Y0O006840 (C)=3TNEBB-ETB (F)=
XY UAME 0 7tEINN oot MET A DESCRIPTION “-—-Q'TY(IAD)~——— I P/U A R
REF. LEV. PART NO. (A (BI(C) (D) (E) (F)
1 . 129150-14200  Zv°Wb TAPPET 6 6 6 6
2 . 129150-14400  2°Vz10upe ROD, PUSH 6 6 6 6
3 . 129129-14580  ALobIb CAMSHAFT ASSY 1111
& .e 129150-02450  ASARAGL METAL, THRUST T1 11
7 . 129150-14101  AL¥“+~- D30 GEAR, CAMSHAFT T 111
8 .o 22512-070140 _ Jz4%-3- 7X14 KEY 7X 14 1111
9 . 129150-25101 21N+ P CMP GEAR W/BUSH 11 1
12 .e 129150-25920  7“U1(h3vty BUSH, IDLE GEAR 11 11 (¥
13 . 26106=-080452 UMttt 8X 45 BOLT M 8X 45 PLATED 2 2 2 2
14 . 129150-25900  #*% (FI-P GEAR, FUEL INJ. PUMP 1 1
15 . 129150-25930  #“¢ (FI-P GEAR, FUEL INJ. PUMP 11
16 22217-120000  Avz4vmatz 12 SPRING WASHER 11
17 . 26716=120002 Wb 12 NUT 12 11
18 . 26106-080142  un“t*bk M 8X 14 BOLT M 8X 14 PLATED 2 2 2 2
19 . 129100-25061  ZP7R(PI1HVS5- SHAFT, IDLE GEAR 11 1 1
20 . 129150-25301 AR CFI-P BOLT,FI~-P 4 4
------- REMARKS (E“1%9)
1) #37 IVEIF AL 1 €13 REPAIR PART.

Y¥118830




o + 99.04.16

i 1A09 | ¢ 8 ) 2320uP7F & EPARD
Y00D6840 N 1 C1A0 CRANKSHAFT & PISTON (A)=3TNE88-TB {D)=3TNEBB-ETB1
- = > , Ny - - - =
955979 IN 8 EARY Gome (0
CRANKSHAFT & PISTON
IR LANL 0 JREDNNOINY TAED AT DESCRIPTION —==-Q'TY(IA9)~--- I P/U A R
REF. LEV. PART NO. CAYCB) CCY (DI CEXC(F)
1 - 129001-21000 J3509%7F ASSY CRANKSHAFT ASSY T 1 11
2 . 129100-01580 A{IAE°T 8X16 PARALLEL PIN B8X16 11 1 1
5 .. 129150-21200 259 GEAR, CRANKSHAFT 11 1 1
6 . 22512~070140 -3~ 7X14 KEY 7X 14 1T 1 11
8 - 171340-21650 Voo =y (9529) V~PULLEY, CRANKSHAFT 1 1 1 1
9 . 129795-21661 A WASHER 1.1 1.1
10 - 121850-21680 ERTINSFARTD] BOLT, V-PULLEY i1 1T
11 . 129128-21590 TTHILCMP FLYWHEEL W/RING GEAR 1 1 1 1
14 aa 119865-21600 L NZAS ad GEAR, RING 1.1 11
15 . 129001-22081 E°AMS CMP PISTON W/RINGS 3 3 3 3
17 .- 129001-22500 ESARSYZINSET RING SET, PISTON 33 3 3
21 . 129202-22300 E°RMIESY PIN,PISTON 3 3 3 3
22 . 22252-000260 FAC(?T 26 CIRCLIP 26 6 6 6 6
23 . 729402-23100 LRI DI ROD ASSY, CONNECTING 3 3 3 3
27 .s 129100-23910 EPARIE® A3 BUSH, PISTON PIN 3 3 3 3 1
28 .- 121550-23200 [=P R ST BOLT, CONNECTING ROD & 6 6 6
29 . 129150-23600 ANPYZIN(DIF27E° BEARING, CRANKPIN 3 3 3 3
31 . 129001-22901 E°ARS CMP_ 0.5=0.25 PISTON W/RING 0S=.25 3 3 3 3 (2>
33 .- 129001-22950 $o7N e 0.8=0.25 RING SET 0.S5=0.25 3 3 3 3 (2>
37 . 129150-23610 X3W<E°U.5=0.25 METAL.PIN US=0,25 3 33 3 3
39 . 22351-040010 A7°Y7%E°y 4,0AX 10 SPRING PIN 4X10 1.1 1 1
40 B 121111-21501 M OFTRIL BOLT, FLYWHEEL 6 6 6 6

10

------- REMARKS (E“1%)

(1) 439 7 ST AL [ {13 REPAIR PART.
(2 A-N-442%(0.5=0,25) 7" EDF R, | (2) OVER-SIZE(0.5=0.25)PART.
£3) POBN-Y1A"(U.5=0.25) 7 EIT A, 1(3) UNDER-SIZE(U.S=0.25)PART.

¥118831




Y00DE840
3TNESB- (E) TB (1)

g

LOYATh
LUB.OIL SYSTEM

99.04.16

| 1A10 | ( 9 ) LO¥ATL
| C1AQ1) | LUB.QIL SYSTEM (A)=3TNE88-TB  (D)=3TNEBB-ETB1
Fommmne + (B)=3TNE88-TB1 (E)=
Y00D6840 (C)=3TNE8S-ETB (F)=
AN LANL 0 TUEDNDINS ThED AT DESCRIPTION —~~=Q'TY(JA9)——-= I P/U A R
REF. LEV, PART NO. (A (BYCCI (DI (EX(F)
1 . 129001-32001 LO-P CMP PUMP ASSY, LUB. 0IL 1 1 1 1
14 . 121520-34810 ANRN (502N GUIDE, DIPSTICK Tt 111
15 . 129150-35041 PKC($29229h0) (JUPA) GASKET, (NON-ASB.) 1111
16 . 129150-35091 LO%¥29-219%0 CMP PIPE ASSY, OIL INLET 1 1 1 1
20 . 26106-080352  YN™KCILh 8X 35 BOLT M 8X 35 PLATED 2 2 2 2
21 - 129150-35101  7%55Ut BRACKET, STRAINER 1.1 11
22 . 129150-35111 PK(Z2HREINFrIL) (JIPA) GASKET, (NON-ASB.) T 1 1 1
23 . 129150-35151  71Ib2 80X80L FILTER 80X80L 11 1 1
24 . 129001-35300  #*bb,LOZ10LZ BOLT,LUB.O, STRAINER 1 1 1t 1
25 . 129150-35350  FUR(ANELAT NUT T 1 11
26 . 24311-000160  0uz7" 1A P 16.0 0-RING 1A P-16.0 11 11
27 . 26106-080202  un»dtibk  8X 20 BOLT M 8X 20 PLATED 3 3 3 3
28 . 126160-39451  17YATYF(0.5KG SWITCH,OIL PRESSURE 1
28- 1. 124160-39450  2PYA1YF 0.5KG #“F*» SWITCH, OIL PRESSURE 1 1 1 1 N
(A=E18794 )
29 124160-39140  ADUFSTHEMLE 10 BOLT 10, PIPE JOINT 1 1 1 1
30 - 129150-39450  LO-T CMP PIPE ASSY, LUB. OIL 1 1 1 1
34 . 124550-59830  hoUFNFARMLECMP 8 BOLT W/ SEAL WASHER 1 1 1 1 W
(A=E19837 )
35 N 124550-59820  hoUE“FHMLE 8 BOLT 8, PIPE JOINT 11 1 1
36 - 22190-080002_  o-b99uP(IRW.ZRUIL) 8 SEAL WASHER 8S 2
36- 1 .. 22190-080002  9=-bI9or (IRW.ZFYN) 8  SEAL WASHER 8S 1711 K
(A=E19837 )
37 . 23414-100000 WU R 10 GASKET 10, ROUND 2 2 2 2
38 . 129150~32020  PK(LO-P GASKET, L.0. PUMP T 1 1 1
39 . 26450-060252  6hZPTHNLE 6X 25 BOLT M 6X 25 L & & 4
40 . 129403-34800 okt DIPSTICK, LUB. OIL 1.1 11
41 . 22190-080002  o-WUov QWb ZhL) 8  SEAL WASHER 8S 171 1 1 []

(A=E19837

)

¥118832




Y00D6840
3TNEBB- (E) TB (1)

10

CWYATL
COOLING WATER SYSTEM

99.04.16

I 1A11 | € 10 ) CWZATL
{ C1A01) ! COOLING WATER SYSTEM (A)=3TNE88-TB  (D)=3TNEBB-ETB1
Ao + (B)=3TNEB8-TB1 (E)=
YO0D6840 (C)=3TNEBB-ETB (F)=
E2 AT VA VRS ) e ko Pl DESCRIPTION ====Q'TY{J29)===~ I P/U A R
REF. LEV, PART NO. (AX(BI (LI (DI(EICF)
1 - 121750-49110 Y T (ZAMR¥N°17°) JOINT 11 1
2 . 129001-42002  CWH°u7° CMP PUMP ASSY, C.WATER 11 11
12 - 23871-030000  *3")°57%PT  3/8 PLUG PT3/8,SCREW 2 2 2 2
14 - 26106~080602  WN“F“ILE 8X 60 BOLT M 8X 60 PLATED 3 3 3 3
15 - 25132~003800  vA“LR(D-xU™A38 V-BELT (A-38> 1
i5-1. 119831-42290  vA“lbh A37.5 V-BELT A37.5 1111 N
(A=E19592 )
16 . 129556-42350  V7°-Y(96 V-PULLEY 1
16- 1 . 129155-42350 v7°-y (90 V-PULLEY, C.W. PUMP 1 1 1 N
(A=E19592 )
17 . 121520-44740 %2, %P 325MM FAN, COOLING T 1 11
18 . 171353-44760  ho¥™ (770 SPACER 111 1
19 . 26106-060452  UnMMbE  6X 45 BOLT M 6X 45 PLATED 4 4 &4 4
20 - 129350~49560  #-TARIPHAN- COVER, THERMOSTAT 11 1
21 - 12979549551 PK (H~FARYENIMN~) (JOPA GASKET, (NON-ASB.) 1.1 1 1
22 R 129155-49800  ¥-TARUM(71°C) THERMOSTAT 111
23 - 129150-49811 PK(¥-ERRUL 933 (JUPA) GASKET, (NON-ASB.) 11 11
24 . 129100-49840  PK(Y-TR2Ury=-2A GASKET, THERMO. CASE 1 1 1 1
25 . 267106-080202  wnNENLh  8X 20 BOLT M 8X 20 PLATED 2 2 2 2
26 . 124465-44950 U016 GASKET 16 11 1 1
27 . 119266-49350  4-TboY- SENSOR, THERMO. 1.1 11
28 . 129150-49360 PK 10 GASKET 10 1111
29 - 129001-42040 M3k (CW-P JOINT 171 11
30 - 24321-000300  0Yo2™ 14 6 30.0 0~-RING 630 1111
31 . 26106-080162  unhmLt  8X 16 BOLT M 8X 16 PLATED 3 3 3 3
32 . 171064-44510  97NB0ICMP SUB-TANK ASSY 171 1 1
34 . 121450-44531  #pu)° CAP 1111
35 .. 124450-44560 AY1(H-NN-70-N°17° CLAMP 1T 111
36 .. 121470~44581  IWUFs GASKET L A |
37 . 23065-070225  EZbN°12° (%4 7X 225 HOSE 7X 225 1711 1
38 - 124450~64550 WU (YINILT CLAMP, SUB-TANK 171 1 1
39 . 121256=64600  7“35UR(47%357)  (12) BRACKET, SUB-TANK 11 11
40 . 129100-42020  PK(CWHD7° GASKET, C.W. PUMP i1 11
41 . 121250~44901  ¥-TA1UF(110°C SWITCH, THERMO(110°C T 1 1 1
42 . 129132-44500 Sotz-3 RADIATOR 1
42- 1 . 129030-44510 53 1-2ASSY RADIATOR ASSY 1.1 1 1 3
(A=E19592 )
43 - 123682-44210  h?Y #PUD° CAP 11 11
44 . 121250~44590  72507° CLAMP 2 2 2 2
46 .. 129132-44520 2159+ SHROUD T 1 11
&7 . 129132-44530 I“4k A HOSE, C.WATER 171 11
48 - 26014-080162  #“MurCES+N 2 8X 16 BOLT M 8X 16 4 4 4 4
49 - 129132~-44590  D1P2UE NET, WIRE 11 1 1
50 . 129132-44901  #MW2-3 CMP COOLER ASSY, LUB OIL 1 1 1 1
51 . 119860-49010  CW-T(A PIPE (A), C. WATER Tt 111
52 . 119860-49020 CW-T(B PIPE (B), C. WATER 1
52- 1 . 119859-49020 CW-T(B PIPE (B), C. WATER 71 11 N
(A=E20508 )
53 B 23010-038000  #-AN“UEY 38 CLAMP 38 b 4 4 4
54 . 129150-49100  oh°93U7 CMP COCK ASSY, 3-WAY I I B |
55 .s 129150-49080  FSLo2YZ7 COCK, DRAIN i1 11

¥118833




e s SRS Vnz ) 11 " 790616
- 1 3 A 11 ) FOTzoPho7°
1 /A] FO775vR>7 QA0 | FUEL INJECTION PUMP (A)=3TNE88-TB  (D)=3TNEBS-ETB1
FUEL INJECTION PUMP e + (B)=3TNE88-TB1 (E)=
Y00D6840 (C)=3TNE8B-ETB (F)=
31 35 IPY AN 0 TOEDNNIANY PMED A DESCRIPTION ~-==Q'TY(IA%)---= I P/U A R
36 REF. LEV. PART NO. CAY (B) (£ (D) CE) CF)
S P 33 1 . 729030-51400  FOJTAoD7° ASSY PUMP ASSY, F. INJEC. 1 1 [€D)
51 88 ? 2 . 729030-51460  FOZ-5P5°07° ASSY PUMP ASSY, F. INJEC. 1 o
—s7 8 34 7 .. 119810-51040  hLaMo CAMSHAFT 111
50% 103 g S ..  129155-51060  RLo J9A°=F CAM SHAFT SUPPORT T 1
30 10 .. 122710-51090  NorMUE KEY 1111
85 49 T 1 .. 129506-51100 7303 PCMP PLUNGER W/BARREL 3333
—o L 16 .. 129155-51140  Eeo G DIRINE L PIN, BARREL LOCKING 3 3 3 3
38 32 27
15— & S 15 .. A74307-51170  ANao ACPSTONE RETAINER A 33 33
37 4 16 .. 129155-51180  7°Sou™bNSasrntz SPRING SHOE, PLUNGER 3 3 3 3
17 g £ 17 . 124950-51190 750 AT Yoo SPRING, PLUNGER 373 3 3
g 18 . 129155-51200 AWk 5% TAPPET ASSY 333 3
—14 25 .. 129155-51270  BNCWRITYENA LOCKING, TAPPET 3 33 3
26 . 129155-51280  0Uo7°(S6 0-RING S6 3 3 3 3
27 . 129100-51300  FUUANINSLON CMP VALVE W/SEAT, DELIV. 3 3 3 3
30 . 129155-51320  NAMAR(FNUAN NN SPRING, DELIV. VALVE 3 3 3 3
37 oo 129155-51340  FoavnesAdT GUARD,DELIVERY VALVE 3 3 3 3
32 . 124550-51350  NeWES(FUUANY GASKET, DELIVERY 3333
33 .. 124550-51370__ OULZN(FUHANY 0-RING, DELIVERY 33 33
34 .. 129155-51370  Fo1UNTAFI® STOPPER, VALVE 3 3 3 3
35 .. 129155-51380  IUUFSACA) LOCKING (A) 2222
36 . 129155-51390  ITUFA(B) LOCKING (B) 2. 222
37 ..  129155-51400 7“JL73 DEFLECTOR T 1 1 1
38 .. 129155-51410  RARMLAGNILIR CHECK BOLT,DEFLECTOR 1 1 1 1
39 .. 129155-51420  7°57% (M16) PLUG _ (M16) 1111
40 ..  129155-51450  FaobAICUEs CWP SHIM SET, ADJUSTING 1 1 1 1
45 .. 1;31;2-;15?1 3\:\,Sn-u‘?w7 RG(SZK, CONTROL 1 } 1 }
46 .. 1 -51521 Y1 (592 BUSH, RACK
47 .. 129155-51530  ho9° (5054 a8P SPACER, AUX. SPRING 1 1 1 1
48 .. 129155-51540  FAF(CHNZ CIRCLIP 11 11
49 .. 129155-51550  3ubo-lk°=iy (B PINION, CONTROL 3 33 3
50 ..  122117-51560  FAZo™ (FORT VIS SCREW, PINION 3 3 3 3
51 .. 174307-51560  £°z 774307-51490 \ PINION 3333
52 .. 9155-51570__ 7°55% (M12) PLUG  (M12) 1111
535 .. 159155-51580 o O-RING( T 1 1
56 .. 129155-51591  SYzhuranmi SPRING, RACK 111 1
55 .. 129155-51600  FaveAvL CMP SHIM PACK 3 333
74 .. 129155-51700  Y37R GhoB{ TOVER, LOWER T 1 1 1
75 .. 129155-51710  PK (fu8{va73 GASKET, LOWER COVER 1 1 1 1
76 . 129155-51750 V773 (hoBf COVER, SIDE 1111
77 129155-51760  PK (#o819973 GASKET, SIDE COVER 1 1 1 1
78 .. 129155-51790  SYSRIYMA LOCKING, RACK 1111
79 .. 129156-51910 ANy (F29( LABEL, CAUTION 1111
0 .. 29155-51930  ho9" T=3. SPACER T=3.25 7 1
81 .. 129155—?1940 Ao T=;l”.§5 SPACER T=?.§ 1 1 1 1
82 .. 22217-060000  A“24UhtR 6 SPRING WASHER 6 2 222
83 . 22351-050010  A/°Uo9°E°s 5.0AX 10 SPRING PIN 5X10 2 2 2 2
86 .. = 24101-063034 ~“PULZN 6303 BALL BEARING 11011
85 ..  24341-D00160  0Y7" 1A S 16.0 0-RING 1A $-16.0 1111
86 ..  26022-050102  F~A°I35° U™a5X10 SCREW M 5X 10 T 8 8 8
87 ..  26022-060162  FAMIRSN (\26X16 SCREW M 6% 16 4 o4 4 &
88 ..  26116-050302  ®“bk 5X 30 BOLT M 5X 30 PLATED 2 2 2 2
89 ..  26716-060002 JUF & NUT 6 2 2 2 2
90 ..  22190-160002  I-BIYIP(IW.ZHILIT6  SEAL WASHER 145 111 1
91 .. 129208~51060  #ih®=F (\WPyzo" SUPPORT 11
92 . 129208-54500 230UV CMP FLANGE ASSY 1 1
94 ... 22217-120000 ACRPMANR 12 SPRING WASHER 11
95 ... 26716-120002  FYb 12 NUT 12 11
96 ..  129155-51020 9TIZBBFCIT-F°F) STUD, FEED PUMP Z 2 2 2
97 .. 129155~51050 3T I (R5AL BALL BEARING, THRUST 1 1 1 1
101 .. 129155-52050  1euEs (b GASKET 1111
102 ..  129100-52200  Ae- COVER, BLIND T 1 11
103 .. 22217-050000 ASayeAN: S SPRING WASHER 5 2222
3TNEBB-ETB (1) e REMARKS (E%3%)
1) =3 NO.1,2 FOJZUTRe I ASSY 1Y

1(1) GOVERNOR ASSY(FIG.N0.12) IS

AVEZ NO.12 WNNF % 276, | INCORPORATED IN THIS FUEL
{ INJECTION PUMP ASSY(REF.N0.1,2).

Y118834




Y00D6840 X
3INEBB- (E) TB (1) yiliva
1,22 GOVERNOR

70

24 67 56
JERYY-J
CLASSIFIED MARK
8,9, 10
59
-45

99.04.16

[ 1A13 | 12 ) aenvy
[ C1A01) GOVERNOR (A)=3TNE88~TB (D)=3TNEBS-ETBI1
Fmm—— + (B)=3TNEB8~TB1 (E)=
YOO0D684D (C)=3TNEBB-ETB (F)=
IR bAML 0 tEontoate 1D A DESCRIPTION ====Q'TY(JA9)~-== I P/U A R
REF. LEV. PART NO. (A) (BICCI (DI (EI(F)
2 .e 129155~51280 0427 (S6 0-RING S6 T 1 1 1
5 .. 129052-61050  n°UFL (BN 35-3 PACKING T 111
6 - 129052-61060  A*N“34-273 COVER 1.1 1 1
7 . 129052-61070 N9y (¥-R73 PACKING T 1 11
8 .. 129155-61120 o2 L=30(3-2 0O LINK L=30(MARK 0 T 1 1 1 (49}
9 «e 129155-61130  4u2 1=31(3-2 1 LINK L=31(MARK 1 11 1 1 (S}
10 .e 129155-61140 422 L=30.5 (3-7 05) LINK L=30.5(MARK 05 1 1 1 1 [§B)
1 . 129155-61201 Aozt CMP WEIGHT ASSY,GOVERNOR 1 1 1 1
15 .= 129155-61341 A= SLEEVE 111 1 )
16 .e 129100-61400 I bo=-ILN“D™7CMP SHAFT ASSY,CONTROL 1T 1 1 1
19 .- 129155-61430  ho¥™ (Qzho-llLA™ %2 SPACER, SHAFT 1111
23 -- 129155-61450  A1Fobry uftbb BOLT, REVOL. LIMIT 11 1 1
24 ae 129155-61460  PIMMBTT oMU BOLT, IDLE LIMIT 171 1 1
25 .- 129155-61480  ho¥™ COMP SPACER ASSY 2 2 2 2
30 .. 129052-61390  Ip7R (AN TLN SHAFT, GOV. LEVER 11 11
31 . 129052-61500  ASN“FLAN- CMP LEVER ASSY,GOVERNOR 1 1 1 1
32 “ve 174307-51700 DLRUMFIORIIY SHIM SET 2 2 2 2
46 . 129052-61540  BURATO U™ (G = SPRING 1.1 1.1
56 «s 119660-61901  R5P¥A RETAINER, SHAFT 11 11
57 .e 12915561950  ¥“W¥F B(I91> BOLT, WASHER BASED 71 11
58 .- 124550-66370 FAFUE 6 (UUNYPT LOCK NUT M 6 17 1.1 1
59 .. 22117-040000 A2 4 WASHER 4 171 1 1
60 .. 22190-060002  -LUsP(IRW.ZHb) 6 SEAL WASHER 6S 1
60- 1 .. 22190-060003  o-navur(Rb 6 WASHER,SEAL 6 1111
(A=E18794
61 .. 22190-100002  9-W79oP (3. ZMILI 10 SEAL WASHER 108 171 1 1
62 .. 22190-120002 §=1b9wut (I 12 SEAL WASHER 12 2 2 2 2
63 .o 22287-120000 A~ -auzhaia 12 WASHER 12 11 11
64 .. 22372-040000  RFUI°LPIASO 4 SNAP PIN 4 2 2 2 2
85 - 23887-100002__ 6n57°57° 10 PLUG 10 1.1 11
66 . 24347-000280 0Yu2“ 1A S 28.0 0-RING 1A $-28.0 171 11
67 . 26106=-060102  Un“#*Lk M 6X 10 BOLT M 6X 10 PLATED 1 1 1 1
68 . 26106-060102 UmtSibk M 6X 10 BOLT M 6X 10 PLATED 1 1 1 1
69 . 26106-060102  YN“F b+ M 6X 10 BOLT M 6X 10 PLATED 4 4 4 4
70 .. 26106~060142  UNMA“RE  6X 14 BOLT M 6X 14 PLATED 2 2 2 2
71 . 26106-060202  In“htbk 6X 20 BOLT M 6X 20 PLATED 6 6 6 6
72 .- 26756~-060002 rPFIR 6 LOCK NUT 6 1T 11 1
73 .. 26776~120002 FAFUL GRS 12 LOCK NUT M12 PLATED 2 2 2 2
74 .o 26366-080002  wn“u#3vk 8 NUT ™ 8 1 1.1 1
75 . 129100-614640  3uhO-RLNAS- LEVER, CONTROL T 111
76 .. 129100-61630  FOY“»13dntz SPRING, FUEL CONTROL 1 1 1 1
77 .s 129489-61700  AMN“PAZ° YoM SPRING, GOVERNOR i1t 11
78 .. 119285-77951 Vb N SOLENOID 171 11
79 .- 26687-120002 2703V (3htk) 12 CAP NUT M12 11
80 . 129100-61930 77uivt NUT, CAP 11
81 .. 129155-61350  AU-2"(F39e13H) SLEEVE 11 11 2)
82 .. 129155-61360  AU=-2“ (F3ve13%) SLEEVE T 1 11 )
83 .. 129132-61550 Pu7“31E CMP ANGLEICH ASSY 11 11
107 .- 129155-61830  0Uu7™ (810 0-RING $10 11 11
108 . 129155-61470  FORTy“oH“lbb 80LT, FUEL CONTROL 11 11

------- REMARKS (E™12)

(1) BOR22397°ED: IS4 % hoZD)

o1 FAVTURANRAL

(1) SELECTIVE PARTS: CERTAIN THE

(19A+ $0237)

(2) £o37 2397%Eo.

YOUR ORDER.(REFER TO ILLUSTRATION

)

1¢2) SELECTIVE PARTS.

1
| CLASSIFICATION MARK, THEN PLACE
]
|

* 27 29E7(ANINT ASSY) N FIG.11Y

FOTDOPRTLI° T J933A.

|* THIS FIGURE(GOVERNOR ASSY) IS

| INCORPORATED IN THE FUEL INJECTION
| PUMP ASSY(FIG.11).

Y118835




Y00D6840
3TNEBB- (E) TB (1)

1

FO7239RY
FUEL INJECTION VALVE

P 1a14 ]
1 (1A0D) |

it

{13 ) FOZ0o¥NN
FUEL INJECTION VALVE

(A)=3TNEB8~TB

(B8)=3TNE88-TB1 (E)=

99.04.16

(D)=3TNEBB-ETB1

Y0OD684D (C)=3TNEBB~ETB (F)=
SENY LAY 0 MEINNIINY ThED M DESCRIPTION ==~-Q'TY(JAY)---- I P/U A R
REF. LEV. PART NO. (A (BICCI (DI (EXCF)

1 B 729102-53100  FOJDUPN\NT ASSY VALVE ASSY, F.INJECT 3 3 3 3
2 . 129102-53000 /AL CMP NOZZLE ASSY,F.INJECT 3 3 3 3
5 . 114250-53080  FURCIANLRUYS NUT, NOZZLE CASE 3 3 3 3
9 .. 114250-53120  A7°U29% (VAN SPRING, NOZZLE 3 3 3 3
10 .- 114250-53130  o-~FURMWATO Y™ SEAT, NOZZLE SPRING 3 3 3 3
11 - 114250-53140  AbY2°7° L=t PLATE, STOP 3 333
12 .. 114250-53210  E°JCJAN T A PIN 6 6 6 6
13 . 114250-53400 26 CMP SHIM PACK 3 3 3 3
21 - 129001-59910  FO-T(I0ur CMP PIPE, FUEL INJECTION 1 1 1 1
25 - 129001-59920  FO-T(J2oP CMP PIPE, FUEL INJECTION 1 1 1t 1
29 - 129001-59930  FO-T{(7o9% CMP PIPE, FUEL INJECTION 1 1 1 1
33 . 124066-59100  #=AZ097° (I 8 CLAMP_ 8 77 7 7
34 . 121250-59550  FO-T{(D8XL120 PIPE, FUEL 2 2 2 2
35 . 119840-59560  FO-T TH™D PIPE, FUEL RETURN U T
36 . 119840-59570  UA“F JOINT T 1 1 1
37 . 129150-59580  #¥Y7° (FO-TE 2 CAP 11 11
38 . 129100-59951  FIY7 N“I2™ CMP VALVE ASSY, CHECK 11 11
46 . 23414-120000 NPUF(I 12 GASKET 12, ROUND 2 2 2 2
47 . 119305-59120  JUFNA(T52PHOCMP RETAINER 2 2 2 2
50 . 129150-59131  +P% HB&X14 BOLT M&X14,HEX.SCKT., 2 2 2 2
51 - 129210-59130 _ FO-T CMP PIPE ASSY, FUEL OIL 1 1 1 1
52 .. 124766-59050  #-A74U7° (M 12 CLAMP 12 2 2 2 2

Y118836




99.04.16

| 1A15 | €14 Foneq7°
1¢1A01) ] FUEL LINE (A)=3TNEBS-TB  (D)=3TNESB-ETB
#mmmee - (B)=3TNEBB-T81 (E)=
e 1 (1) 1 4 FO/7 Y00D6840 (C)=3TNEBB-ETB  (F)=
FUEL LINE ERY LA 0 FSEDINIINY P DESCRIPTION --—=Q'TY(IA9)-=== 1 P/U A R
REF. LEV, PART NO. (A2 (B) (£) (D) CE) (F)
T . 12905255620 JWACFO CMP STRAINER ASSY, FUEL 1 1 1 1
2 .. 104200-55321  F-neWTS VALVE, TAPER 11011
3 .. 104200-55330  A7°407“(F-NONSL7S  SPRING, TAPER VALVE 1 1 1 1
4 .. 129100-55650  FOJDFILAIF (50> L=89 ELEMENT, FUEL T 1 1
6 ..  129100-55670  Li- | LEVER 11 11
7 .. 129100-55680  Jzhvr° CUP, STRAINER 111 1
g .. 12910055690  U7-=o7ise RING, RETAINING T 1 1 1
9 .. 129100-55700 A7°uo" © SPRING 1111
6 10 .. 104200-55750 3NN 4(FOTYIITES SCREW M 4 111 1
1T .. 24311-000160 0155~ 1A P 16.0 0-RING 1A P-16.0 T 1 1 1
12 .. 264311-240100 049 1A P 10A O-RING 1A P-10A 1111
13 .. 24321-000650 0TI 1A G 65.0 0-RING 1A 6-65.0 1111
% 26014-080852  A°“bF(E5+T R 8 BOLT M B8X 85 T 11
5, 103854-39140  MUYENTHME BOLT, PIPE JOINT 111 1
16 . 101304-59020 _ no¥$5(h39F 12 JOINT 12, PIPE 1111
7. 22190-120002 -390 (320 12 SEAL WASHER 72 7 2 2 2
18 . 129210-59020  FO-T CMP PIPE ASSY, FUEL OIL 1 1 1 1
19 .. 124766-59050  #-A2YY7° (3 12 CLAMP 12 2 2 2 2
2T . 129335-55700  9A-3N° =3 CMP SEPARATOR, WATER T 1 1 1
22 .. 104200-55321  F-pepAO VALVE, TAPER 1111
23 .. 104200-55330 _ A7°Us2%(F-)N°NSN7"  SPRING, TAPER VALVE 1 1 1 1
2k .. 104200-55341  NOF CFOI9I HANDLE, COCK T 1 1
25 .. 124064-55510  FA{(FOITE BOWL, FUEL STRAINER 1 1 1 1
26___.. _102103-55520 042" (111 0-RING 11 1 1
27 .. 110250-55610  97-2o75u0" RING, REVAINING T 1 11
28 .. 12125755720  A2°YLIM(R2U-D SPRING, SCREEN 1111
29 .. 121257-55731  Jo-} FLOAT 1.1 1 3
3T .. 101720-55750  6057°50° &(zr-x&  PLUG & 22 2 2
32 .. 104200-55750  FNNIRS 4CFOIUINIEML SCREW M 4 11019
33 .. 171081-55910  A7Y-3 (1004%51 SCREEN 1119
36 .. 23418-060000  NURSGL 6 GASKET 6, NYLON 2 2 2 2
35 .. 24311-240100  0UI9™ 1A P 10A 0-RING 14 P-10A 111 1
36 . 129411-55690 _ noy™ SPACER 111
37 . 119840-59601  \"oF* (EF-BCHP BEND ASSY T 11 1
38 .. 124766-59050  #-AZUY7° (3L 12 CLAMP 12 222 2
40 .. 119840-59621 3 3fut JOINT 111 1
SR 129322-77401  J{-1"#°57° (FP332  FEED PUNP T 1 1 1

N,

LOOSE PARTS 24352322
38

37

Y118837




U + $9.04.16
 1A16 1} C 15 ) RB-F10VE-3
Y00DEB40 a0 | STARTING MOTOR (M=ITNESS-T8 - (D)=3TNERB-ETET
2 T NAT— . + (B)=3TNESB-TB1 ()=
STNEBS- (E) T8 (1) 15 A9=7127E-9 Y00D6840 (C)=3TNESB-ETB (F)=
STARTING MOTOR
AN LAML 0 7vEDNnNooN AL WIS DESCRIPTION ====Q'TY(IAD)=-~- 1 P/IU A R
REF. LEV. PART NO. CA) (BY (L) (D) (E) (F)
T 129400-77072 T3 (515390 STARTING WOTOR T 11
2 .. 129486-T7400  P-3%17 ARMATUER 111
TS 3 i 171008-77410  ASPYIONCD) BEARING (1) 1111
& . ATI008-TTAR0 AT D) BEARING(D) T
LOOSE PAHTS 5 .e 129400-77441 71=bEN 11 CMP FIELD COIL ASSY 11 1 1
T 6 ...  129486-77460 TS5y (+) BRUSH 2 222
7 - 129486-77470 VST~ O HOLDER ASSY, BRUSH 11 1 1
8 ... 129486-77460 TO5H (+) BRUSH 222 2
9 . 129486=-77490 AP0, 750 SPRING,START BRUSH 4 4 4 4
0 . 129900=77460 NTAN- COVER, REAR T 71
1M .. 171008-77510  #pr-a HOUSING ASSY, GEAR 1 1 1 1
12 .. 129400-77520 _ tus-nosiuo HOUSING, CENTER 1111
13 .o 129400-77531 RINRFYT ATYF CMP SWITCH ASSY,MAGNETIC 1 1 1 1
15 .. 171008-77540 LM £Ub LEVER SET, SHIFT 11 1 1
17 .o 129400-77571 AN -FYNJIPR) DUST COVER,(NON-ASB. 1 1 1 1
T8 oy 129900-77640  AD-FAVIF BOLT,” THROUGHT T 2
19 .. 171008-77650 to=ts o= PINION ASSY 1111
20 ... 171008-77660  L°isoIr SHAFT, PINION 1.1 1 1
21 . 171008-77670 AbUne -ty STOPPER SET, PINION T 1 1 1
25 ... 2114555500  799% ASY CLUTCH ASSY 11 41
26 ees  X2114955020 A= PYZT (3 BALL BEARING 1 1 1 1
T o X2240410100 AR5 G BALL BEARING T
28 .. 26106-060322 UANLE  6X 32 BOLT M 6X 32 PLATED 2 2 2 2
29 .. 26106-060402_ UL 6X 40 BOLT M 6X 40 PLATED 3 3 3 3
30 . 26116-120252 #°BF 12K 25 BOLT Wi2X 25 PLATED 2 2 2 2
31 . 124550-77030  mA“-(ST:iBA-ZHb COVER, TERMINAL 1111

¥118838




Y00D6840
3TNEBS- (E) TB (1)

Jrkb—4
16 GJEINERATOR

37 31-1

32-1

Roae>
S LOOSE PARTS

oot 99.04.16
| 1801 | €16 ) PTa-2
| C1AeD | GENERATOR (A)=3TNEBB-TB  (D)=3TNEBE-ETB1
o + (B)=3TNEBS-TB1  (E)=
Y00D6850 (C)=3TNEBB-ETB  (F)=
Y LAY 0 ZSEINIINY ISy A DESCRIPTION ----QITY(AR%)==-= I P/U A R
REF. LEV. PART NO. (A (B) (€3 (D) (E) CF)
— T19836-77200 ~ D IRU-3-(LR140-714  GENERATOR |
-1 119836-77201  ACI zaL-2 GENERATOR (AC) 111 1 R
(A=%1999.04 )
Z .. 119836-77700 03 ASY RGTOR ASSY 7 i3
(A=*1999.04 )
3 ... 119836-77850 #S-bA\“PY7™ 6000S  BALL BEARING 1 z
(R=*1999.04 3
4 .. 119836-77710  A5-3 ASY STARTER ASSY 1 z
(A=%1999.04 )
S .. 119836-77721  UVEN°= ASY COVER ASSY, REAR 7 3
(A=*1999.04 )
6 ... 119836-77730 _ UbAn“- COVER, REAR 1 z
(A=*1999.04 )
7 ee. 119836-77741  LESIL-F75Y ASY BRUSH ASSY,REGULATOR 1 z
(A=%1999.04 )
B .... 119836-77750 I "5o(L170-1325 BRUSH ASSY T 3
(A=*1999.04 )
9 ... 119836-77760 _ IPuHMMES GUIDE, FAN SIDE 1 z
(A=*1999.04 )
10 ... 119836-77770 3 A-F ASY DIODE ASSY 1 1
(A=%1999.04 )
T ...  119836-77780  355°39 CONDENSER 7 z
(A=%1999_04 )
12 ... 119836-77871  #MbECD) BOLT (1) 1 2
CA=*1999.04 3
13 ... 119836-77880  #“WH(2) BOLT (2) 1 z
(A=%1999.04 )
T ... 119836-77890  U-F"7(F ASY WIRE ASSY, LEAD 1 z
(A=%1999.04 )
15 .. 119836-77790_ FAN“-ASY L140-44002 COVER ASSY, FRONT 1 z
(A=*1999.0% 5
16 ... 119836-77800 A“PuIZMYT-F RETAINER, BEARING 1 z
(A=#1999.04 )
17 - 119836-77840 ERSAN TR BALL BEARING 1 z
(A=*1999.04 )
18 ... 119836-77860 _ RZY1% ¥R SCREW KID 1 z
(A=*1999.06 3
19 .. 119836-77810 7°-Y PULLEY 1 z
(A=%1999.04 )
20 .. 119836-77820  J°-UFTT ASY NOT ASSY, PULLEY 7 z
(A=%1999.04 )
21 .. _119836-77830 _ Ab-t"bb BOLT, THROUGH 1 z
(A=*1999.04 3
22 ..  129612-77700 ©-3 ASSY ROTOR ASSY 111 W
(A=+1999.04 )
35 .. 129612-77710 A -lPIoon BALL BEARING T1 7 1 ]
(A=%1999.04 )
25 .. 129612-77730_ J0UhI 54Uk ASSY FRONT BRACKET ASSY 1 1 1_1 W
(A=%1999.04 )
26 .. 129612-77740  2°-y- PULLEY 1111 u
(A=*1999.04 )
37 .. 129612-77750  A9U15 FUF SCREW KiT T 1 1 1 ]
(A=%1999.04 )
28 . 119820-77340 _ T AZHALO-A SPACER 1111
39 . 129136-77251  #°0F 8%110 (GEN BOLT M 8X110 T 13
300 . 26366-080002  YN“YiUh 8 NUT M 8 1
30-1. 120612-77260 __ Yk (4153-3 NUT _,GENERATOR 111 R
(A=E20225 )
31, 129100-77330  PoPA2 ADJUSTER 1
31-1 . 129136-77350 7523 ADJUSTER 1111 R
CASE20481 )
2 . 119810-77340  #“bH (P PR3 BOLT 1
32- 1. 26014-080352 __ #MbF(ES+N“2  8X 35 BOLT M 8X 35 1111 N
(a=E20481 )
3, 26106-080502  YN“FSbk 8X 50 BOLT M 8X SO PLATED 1 z
(A=E20481 )
% . 129136-77100  E75190-(ASTI=11) RELAY, SAFETY T 1 1 1
3. 119632-77920  313-(1 SEC. TIMER 1111
36 . 114654=77900 155y AEYI® CMP STOP, ENGINE

*x CONTINUE (DJ%7) *%

1
¥118839




[FRS—— + 99.04.16

| 1802 | (16 ) Shrav-s
Y00D6840 | (1A0D) | GENERATOR (A)=3TNEG8-TB  (D)=3TNESS-ETBI
PNEBD- (E) TB (1 3 - e + (B)=3TNESS-T81 (E)=
STNEBE- (E) TB (1) 16 Jzkb~4 Y00D6840 (C)=3TNEBS-ETB ()=
GENERATOR
25 LA 0 PEIIIINS s 2 DESCRIPTION ~-=-QITY(229)=--= I P/U A R
REF. LEV. _ PART NO. (A2 €8I CCY (D (B CF)
361 . 119032-77910  FIENT-5 PP WOTOR ASSY, ENG.STOP 1 1 1 1 N
: (A=E19592 )
37 . 106500-44810 __hoye SPACER 1111 v
(A=E20481 )

Y118839




Y00DE840
3TNEBB- (E) TB (1) 1

Nyd>oty
GASKET SET

8 10

(SR
WO

1§ 4

14

99.04.16

| 1803 } €17 ) nevsstur
[ CIA0T } GASKET SET (A)=3TNE88-TB (D)=3TNESS-ETB1
Frmm——— + (B)=3TNEB8-TB1 (E)=
YOOD6840 (C)=3TNEB8-ETB (F)=
EL AR VA IV DA well L ) ey M DESCRIPTION —===QTY(AD)——~- 1 P/U A R
REF. LEV. PART NO. (A (BICCIDICEICF)
1 . 729001-92600 N UUEVR(JOPA) GASKET SET(NON-ASB.) 1 [§}]
=-1. 729001-92620 N UFLeYR(JIPR) GASKET SET(NON-ASB.)Y 1 1 1 1 N 1)
(A=EXXX )
2 .. 124240-01883 WU (HO-P) (JOPR) GASKET, (NON-ASB.) 111
3 .- 129150-32020  PK(LO-P GASKET, L.0. PUMP 11 1 1
4 . 129150-35041 PK (29229020 (JIPR) GASKET, (NON-ASB.) 1 1.1 1
5 .. 129150-35111 PK(ITILAT55UR) (JOPA) GASKET, (NON-ASB.) 11 11
6 .. 129100-42020  PK(CWH°2° GASKET, C.W. PUMP T 1 1 1
7 .o 22190-080002  -W7UoP(I3W.ZhMb) 8  SEAL WASHER 8S 11 1 1
8 .. 121850-51960  0UL7“ (FOPMIYT) 0-RING, F.I.PUMP T 1 11
9 “ 129150-49360 PK 10 GASKET 10 11 11
10 . 24311-000160  0Yu7* 1A P 16.0 0-RING 1A P-16.0 3 3 3 3
1 .. 24341-000240  0U2™ 1A S 24.0 0-RING 1A $-24.0 T 1 11
12 .. 24311-000320 0oo™ 1A P 32.0 0-RING 1A P-32.0 3333
13 - 24321-000300 _ 04o7™ 1A G 30.0 O0~RING G30 1.1 1.1
14 .. 129100-49840  PK(Y-TAZVFI~A GASKET, THERMO. CASE 1 1t 1 1
15 .. 12900101340  \URARRZUH (JLPRY GASKET, (NON-ASB.) 11 11
16 .. 129001-11310 N (\oo0ay GASKET, BONNET 1.1 1 1
17 . 121400-11340 NIV ATLO-IL SEAL, VALVE STEM 3 3 3 3
18 .. 124460-11340  NMUI“ATLI-Ib SEAL, VALVE STEM 3 3 3 3
19 .- 119625-11870  7°0723(/A%b PROTECTOR, NOZZILE 3 3 3 3
20 .. 119625-11880  JAM-+ SEAT, NOZILE 3 3 3 3
21 . 129001-12110  PK(ITH=bp* GASKET,INT. MANIFOLD 1 1 1 1
22 .. 129150-13110  PK{IZifi=lbk™ GASKET, EXH.MANIFOLD 1 1 1 1
23 .. 103954-13201 NRATYH (1LY GASKET, SILENCER 1Tt
24 - 124665-44950 N°UFLT6 GASKET 16 T 1 11
25 .e 129795-49551 PK($=FRIIEHN =) (JUPA GASKET, (NON-ASB.) 11 11
26 .. 129150-49811 PK(#=FRRJF 23) (JIPR) GASKET, (NON-ASB.) 1T 1 1 1
27 .- 22190-120002  o~WUsP (33 12 SEAL WASHER 12 2 2 2 2
28 . 129150-77511 PK(xPE-3) (JZPA) GASKET, (NON-ASB.) 1.1t 11
29 . 23414=120000 N UFESRIL 12 GASKET 12, ROUND 2 2 2 2
30 . 24311-000120  0Yo2* 1A P 12.0 0-RING 1A P 12.0 33 3 3
31 . 129100-77510  NeUss(zP-E-3- GASKET, AIR HEATER 1111
32 .. 124701-11911 DRAFYR(JTLOY) (JOPR)  GASKET, (NON-ASB.) T 1 1 1
33 . 22190-220002  o-L2YyP(I2b.ZHNbI22  SEAL WASHER 228 Tt 1t 11 W
(A=EXXX )
34 . 23414=-100000 USRI 10 GASKET 10, ROUND 2 2 2 2 []
(A=EXXX )l
35 . 104200-92350 I - (onzos DRIVER, SCREW 11 11
36 . 119640-92750  71ILAL=F 80 WRENCH, FILTER T 1 11
37 . 28110-100120 an°F 10X12 WRENCH 10X12 1111
38 . 28110-140170  A1°F 14X17 WRENCH 14X17 1111
39 - 129400-92420  JLUIA%K-2 FLEX HORN 171 1 1 1)
40 . 977770~01212  DYA-I5( T¥YNAVHAFYE GASKET, LIQUID T 1 1 1 1)

RIRYF19ESTEY
OPTIONAL PART

40

H

------- REMARKS (E*3%)

(1) 47°932 UELTA.

1 (1) OPTIONAL PART.

Y118840







k-

WE: g FEALIES

HBN—YHFOTYRMIRBEENTOEIRTORREEHESIE
(EERBERRD ISELTHYET,

HRESICLY BHOBGDBEDESICRESN TV SN EMBIHSIC
HEATEW,

" PARTS No. INDEX '

All parts of this Parts Catalog is arranged by Part No. order

(depending on the spot where the model is used).
if you want to know by Part No. where your object part is used,

please use this Parts Catalog.






o ———— +
(MF NO.Y0OD6840) | 1MO1 | xkx INEINSIINHLNLD Y213E3D PARTS INDEX ##x 99.04.16 P. 1
R it +
VD NN2IYH INEDAT PC NO. 3987 2%y 0%-333 | IVEZ NYI%H INED Af PC NO. 19%2 5%y g¥-530
PART NO. DESCRIPTION GRP. REF. LOC.NO.[ PART NO. DESCRIPTION GRP. REF. LOC.NO.
X2114555500 7597 ASY Y0OD6840 15 25 TA16 | 119266-49350  J-tes9~ Y00056840 10 27 TAI1
CLUTCH ASSY | SENSOR, THERMO.
X2114955020 A I L PTAR & Y0006840 15 26 1716 | 119285-77951  YLJAb® Y000 6840 12 78 1413
BALL BEARING ] SOLENOID
X2240410100 B =LA PYDI (4 Y0006840 15 27 1A16 | 119305-59120  2UF“A(Io5PhICHP Y00D6840 13 47 1814
BALL BEARING i RETAINER
T01304-59020  Ho9¥ 5 (h3oF 12 YO0D6840 %16 TA15 | 119620-01750  $v97° (F{bANS- YOOD6840 3 3 TAOS
JOINT 12, PIPE | CAP, FLYWHEEL COVER
101720-55750  6h27°59% 6(1P-R% Y0006840 14 31 1815 | 119625-11870  7°0793CJAMb Y0006840 4 21 1A0S
PLUG 6 ] PROTECTOR, NOZZLE
102103-55520 047" (441 Y000 6840 1% 26 1815 | 17 19 1803
0-RING i 119625-11880  JA“WbI~-t Y0006840 4 22 1405
T03854-39140  AoUF 54 B Y00D6840 75 15 TATS | SEAT, NOZILE
BOLT, PIPE JOINT t 17 20 1803
103954=13201  A“A¥YH(81L2Y) YO0D6840 6 17 1A07 [ 119625-11900  #9x Y00D6840 4 23 1A05
GASKET, SILENCER i RETAINER
17 23 1803 | 119632-77920  213-(1 SEC. Y0006840 16 35 1801
104200-55321  F-Nen“p7" Y0006840 14 2 1815 TIMER
VALVE, TAPER | 719640-01640  F LoJI°57° M22 Y00D6840 3 9 TA04
22 1815 | DRAIN PLUG M22
104200-55330  AJ°YIIN (TN N HI" Y00D6840 14 3 1815 | 119640-92750  71W3UvF 80 Y0006840 17 36 1803
SPRING, TAPER VALVE ] WRENCH, FILTER
23 1A15 | 119660-61901  R¥Fv2 Y0006840 12 56 113
104200-55341  NIF IHCFOIYT Y0006840 14 24 1A15 | RETAINER, SHAFT
RANDLE, COCK {119808-12520  ILATF (P93 Y00D6840 5 2% TA06
104200-55750  $A%325% 4(FOIYINIE™ML YOOD6840 1% 10 1215 | ELEMENT, OUTER
SCREW M 4 | 119808-12540  Poa-a“n“p7™ Y0006840 5 26 1406
37 TA15 VALVE, UNLOADER
104200-92350  FS3NN~(YunIivs Y0006840 17 35 1803 | 119810-51040  hLI9 Y00D 6840 1 7 1812
DRIVER, SCREW i CAMSHAFT
106500-44810  hu9~ Y000 6840 16 37 7802 | 119810-77340  &°LF(PI°TAG Y0006840 16 32 1801
SPACER ] BOLT
110250-55610  45-Z32“42° Y000 6840 14 27 1A15 | 119820-77340  $“{AZIAt°-R Y00D6840 16 28 1801
RING, RETAINING ] SPACER
114250-53080  $WHC(JANLIYYS Y00D6840 13 5 1A14 | 119831-42290 VA L A37.5 Y00D6840 10 15- 1 1a11
NUT, NOZZLE CASE | V-BELT A37.5
11425053120 AJ°UST°(JAD YO0D6840 13 9 TAT4 | 119836-77200 o°x2b-3-(LR140-714  YOO0D6840 16 7 1601
SPRING, NOZZLE | GENERATOR
114250-53130 - FCJAMAZ° U2 Y00D06840 13 10 1A14 | 119836-77201  ACI“1au-% Y00D6840 16 1- 1 1801
SEAT, NOZZLE SPRING ] GENERATOR (AC)
114250-53140  AbYI°7°L-F Y00D6840 13 1 1A14 | 119836-77700 ©0-2 ASY Y00D6840 16 2 1801
PLATE, STOP i ROTOR ASSY
T14250-53210  C°o(JA MTFF A YOO0D6840 13 12 TA14 | 119836-77710  A3-3 ASY V0006840 16 A 1801
PIN | STARTER ASSY
114250-53400 34 CHMP Y0006840 13 13 1A14 | 119836-77721  UbAN“- ASY Y0006840 16 5 1801
SHIM PACK | COVER ASSY, REAR
114654~77900 15T AMYI° CMP Y00D 6840 16 36 1801 | 119836-77730  uvhn“- Y00D6840 16 6 1801
STOP, ENGINE ! COVER, REAR
119032-77910  77thE-3 CHP YOO06840 16 36- 1 1802 | 119836-77741  U¥“1U-37°59 ASY Y000 6840 7% 7 7801
MOTOR ASSY, ENG.STOP ] BRUSH ASSY,REGULATOR
119131-18320  »rxa34“bt M8#22 Y000 6840 6 5 1A07 | 119836-77750 _ 7“3v(L170-1325 Y000 6840 16 8 1801
BOLT M 8X 22 { BRUSH ASSY
119140-12680  1I9"7-3 (5 2¥% YOOD6840 s 27 1706 | 119836-77760  7Pon“4b> Y0006840 16 9 1801
i

INDICATOR

GUIDE, FAN SIDE

FF4201
(5003)



(MF NO.YOOD6840) | 1M02 | kkk JVNESNNZINHINIL $210E39 PARTS INDEX *%% 99.04.16 P. 2
- +

VAL AN v Al IVtEDAS PC NO. 29%2 2%y o0y-33> | 7%ty A“u3v9 PAI-EFL PC NO. 39%7 3%y oby-33u

PART NO. DESCRIPTION GRP. REF. LOC.NO.] PART NO. DESCRIPTION GRP. REF. LOC.NO.

119836-77770 Fv{t-p" ASY Y00b6840 16 10 1801 | 120130-11860 NM IRV EN (SUC YOOD6840 4 7 1A05
DIODE ASSY | GUIDE, VALVE

119836-77780 27N 0Y Y00D6840 16 11 1801 | 121023-01550 28(334-53 Y00D6840 2 25 1A03
CONDENSER ] COVER, BLIND

119836-77790  FAN“-ASY L140-44002 Y00D6840 16 15 1801 | 121111-21501 HE (51N Y0006840 8 40 1A09
COVER ASSY, FRONT 1 BOLT, FLYWHEEL

119836-77800 ANPYSIINNF-3 Y0006840 16 16 1801 (| 121120-13590 7537° (223191319 Y0006840 6 10 1A07
RETAINER, BEARING { CLAMP

119836-77810 2°-9 YOOD 6840 16 19 1801 | 121250-44590 23272° YO0b06840 10 44 TA11
PULLEY ] CLAMP

119836-77820 2°-¥Jt ASY Y0006840 16 20 1801 | 121250-44901 Y-EA1YF(110°C YO00 6840 10 41 1411
NUT ASSY, PULLEY i SWITCH, THERMO(110°¢C

119836-77830 Alb-F b YO0D06840 16 21 1801 | 121250-59550 FO-T(08XL120 YOOD6840 13 34 1A14
BOLT, THROUGH | PIPE, FUEL

119836-77840 L AN A P Y0006840 16 17 1801 | 121256-44600 2%35Y (490 852)  (12) YOOD684D 10 39 1A11
BALL BEARING | BRACKET, SUB~TANK

119836-77850 w=pArPyo2™ 60008 Y0006840 16 3 1801 | 121257-55720 AR2°WIIN(A2Y-0 Y0006840 14 28 1A15
BALL BEARING i SPRING, SCREEN

119836-77860 AZ419 #YMY YO0D 6840 16 18 7801 | 121257-55731 20-¢ YO0D 6840 14 29 1A15
SCREW KID | FLOAT

119836-77871 A1) Y00D6840 16 12 1801 | 121400-11340 N2V AFLY- Y00D06840 4 18 1A05
BOLT (1) | SEAL, VALVE STEM

119836-77880 HNbEC2) Y0006840 16 13 1801 | 17 17 1803
BOLT (2) ] 121450-01560 PXIZHFNLE8X22 Y00D 6840 2 (] 1A03

119836-77890 Y-F¥9+ ASY Y0006840 16 14 1801 | STUD M 8X 22
WIRE ASSY, LEAD | 121450-44531 $+97° Y00D06840 10 34 1AM

119840-59560 FO-T Eb%y YO0D6840 13 35 1A14 | CAP
PIPE, FUEL RETURN I 121470-44581 nN°I%2 Y00D6840 10 36 1A11

119840-59570 VT YOO0D6840 13 36 1A14 | GASKET
JOINT )} 121520-34810 DU (528D YOOD6840 9 14 1A10

119840-59601 AN PN (ERNDCMP Y0006840 14 37 1A15 | GUIDE, DIPSTICK
BEND ASSY | 121520-44740 770, 31t 325MM YOOD6840 10 17 1A11

119840-59621 9 31ut YO00D6840 14 40 1A95 | FAN, COOLING
JOINT | 121550-23200 [«PIRF IS Y000 6840 8 28 1A09

119859-49020 CW-T(8 Y0006840 10 52- 1 1A11 | BOLT, CONNECTING ROD
PIPE (B), C. WATER | 121750-49110 DEVF(ZAREN12°) YOOD6840 10 1 TAT1

119860-49010 CW-T(A Y00D6840 10 51 1A11 | JOINT
PIPE (A), C. WATER | 121850-21680 Aribr(vI°-1) Y00D6840 8 10 1A09

119860-49020 CW-T(8 Y00D6840 10 52 1411 BOLT, V-PULLEY
PIPE (B), C. WATER | 121850~-51960 ONZ7¥ (CFOPMYYY) Y00D06840 2 12 1A03

119865-21600 U A A Y00D6840 8 14 1A09 1| O~RING, F.I.PUMP
GEAR, RING i 17 8 1803

119866-12541 hN“-ASSY Y00D6840 S 25 1A06 | 121855-12060 F¥19¥41LY- YO0D 6840 5 30 1A06
COVER ASSY | SILENCER,INLET

119869-12210 $19%12339h0 A Y00Db6840 5 18 1A06 | 122117-51560 PARUNCFORT OND Y0006840 11 50 1A12
PIPE, EXTENSION ] SCREW, PINION

119869-12220 $¥19%x2¥3%h B Y000 6840 5 33 1A06 | 122710-51090 AVE AES Y00D 6840 1 10 1A12
PIPE, EXTENSION | KEY

119910-12210 $290%%-2 YO0D 6840 5 6 1A06 | 123682-44210 nrY $1rU7° Yo0b 6840 10 43 1A11
PIPE,INTAKE | CAP

119910-12510 Lhb k] Y00D6840 5 23 1A06 | 124064-55510 131(FOID% Y00Db6840 14 25 1A15
BODY, AIR CLEANER | BOWL, FUEL STRAINER

119910-12560 2%559F P03 Y0006840 5 7 1A06 | 124066-59100 H=A2992° (b 8 YOO0D6840 13 33 1A14

|

BRACKET ,AIRCLEANER

CLAMP 8




(MF NO.Y00D6840) | 1M03 | kxk JUEONNZANHINLL 4215039 PARTS INDEX #%* 99.04.16 P. 3
tm————— +
2%ty W oany INEDAT PC NO. 39¥2 3%y a¥-2327 | I“EX nvooav9d PAR VA L1 PC NO. 292 3%y o¥-~u3u
PART NO. DESCRIPTION GRP. REF., LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
124160-01751 73(%239) Y000 6840 2 7 1A03 | GASKET, (NON-ASB.)
CAP, LUB.OIL SUPPLY | 129001-02800 AMABL CMP Y00D 6840 1 15 1A02
4 41 1A05 | MAIN BEARING
124160-01910 7°357% PT1/4 Y00D6840 1 5 1A02 | 129001-11310 NV (AN 99Y YOOD6840 4 45 1A05
PLUG PT1/4 | GASKET, BONNET
1246160-11360 rIF Y000 6840 4 40 1A05 | 1?7 16 1803
KNOB | 129001-11340 AR INE S YO0D6840 4 46 1A05
124160-39140 hovEs kvt 10 YO0D6840 9 29 1A10 | HOSE
BOLY 10, PIPE JOINT | 129001-11350 ANAYE CMP Y00D6840 4 42 1A05
124160-39450 1PYART1YF 0.5KG ¥“t“% Y0O0D684O 9 28- 1 1A10 | HOOD
SWITCH, OIL PRESSURE | 129001-11700 N3NNI CMP YO006840 4 3 1A05
124160-39451 2PYATYF (0.5KG Y0006840 9 28 1A10 | HEAD ASSY, CYLINDER
SWITCH,O0IL PRESSURE | 129001-12100 A~ CINT Y0006840 5 1 1A06
124240-01871 23 (HO-P YO00D6840 2 8 1A03 | MANIFOLD
COVER, HO-P | _129001-12110 PK (=~ Y00D 6840 5 3 1A06
1264240~-01883 N°Y¥(HO-P) (JOPR) YOOD 6840 2 9 1A03 | GASKET ,INT. MANIFOLD
GASKET, (NON-ASB.) | 1?7 21 1803
17 2 1803 | 129001-21000 2322997k ASSY Y000 6840 8 1 1A09
124450-44550 NSRPR(YIN359 Y00D6840 10 38 1A11 ] CRANKSHAFT ASSY
CLAMP, SUB-TANK | 129001-22081 E°ALY CMP YO0D 6840 8 15 1A09
124450-44560 14 (d-n"-20~N°17° YOOD6840 10 35 1A11 | PISTON W/RINGS
CLAMP { 129001-22500 E°ARPINIINSET YO0D6840 8 1?7 1A09
124460-11340 NN AFLO-H Y00Db 6840 4 19 1A05 | RING SET, PISTON
SEAL, VALVE STEM ] 129001-22901 E°AbY CMP  0.S=0.25 YOOD684D 8 31 1409
17 18 1803 | PISTON W/RING 0S=.25
124465-44950 N°U$216 Y0006840 10 26 1A11 | 129001-22950 9o2% LY+ 0.5=0.25 YO0D 6840 8 33 1A09
GASKET 16 | RING SET 0.58=0.25
17 24 1803 | 129001-32001 LO-P CMP Y0006840 9 1 1A10
124550-51350 NUES(FHYANY Y000 6840 11 32 1A12 | PUMP ASSY, LUB. OIL
GASKET, DELIVERY | 129001-35300 A bbh,LO7TILR YO00D6840 9 24 1A10
124550-51370 [ PFVAXS AT RN YOOD6840 11 33 1A12 | BOLT, LUB.O. STRAINER
0~RING, DELIVERY | 129001-42002 CWhe7° CHMP YO0D6840 10 2 1A11
124550-59820 BOJENTE LS 8 Y00D6840 9 35 1A10 | PUMP ASSY, C.WATER
BOLT 8, PIPE JOINT | 129001-42040 ONITIF(CW-P Y00D6840 10 29 1A11
124550-59830 BOYENTHENILECMP 8 YOOD 6840 9 34 1A10 | JOINT
BOLY W/ SEAL WASHER | 129001-59910 FO-T(J29% CMP Y00D 6840 13 21 1A14
124550~66370 PATYE 6 (UYNYPT Y00D6840 12 58 1A13 | PIPE, FUEL INJECTION
LOCK NUT M 6 | 129001-59920 FO~T(J9% CMP Y00D6840 13 25 1A14
124550~-77030 NN -(ST:B3-27%1b YOO0D6840 15 31 1A16 | PIPE, FUEL INJECTION
COVER, TERMINAL {1 129001-59930 FO-T (722t CMP YO0D6840 13 29 1A14
124701-11911 NRATYE(BILOY)Y (JOPA)  YOOD6B4AO 6 7 1A07 |} PIPE, FUEL INJECTION
GASKET, (NON-ASB.) ] 129001-91840 YNUETILEMBXBS5S (I E 922 Y00D684O 2 21 1A03
17 32 1803 | BOLT M 8X 85 PLATED
124736-07900 JYryinron YO00D 6840 4 2 1A05 | 129002-13501 Y1L0Y Y0O0b6840 6 8 1A07
LIFTER, ENGINE | SILENCER
124766-59050 Hw=A2Y972° (b 12 Y0006840 13 52 1A14 | 129030-12200 $19%x0%3%h0 Y00D6840 B 32- 1 1A06
CLAMP 12 | PIPE, AIR INTAKE
14 19 1A15 | 32- 2 1AQ06
38 1A15 | 129030-12201 ¥19%xoF3%h2 Y0OO0D6840 5 17 1A06
124950-51190 AR WEAR 7 WAL WY A Y00D6840 11 17 1A12 | PIPE, EXTENSION
SPRING, PLUNGER ] _129030-13561 $1UoY Y0006840 6 8- 1 1A07
129001-01340 AYRSANATIR (JOPR) YOOD6840 1 28 1A02 | SILENCER
GASKET, (NON-ASB.) | 129030-13570 $1L0Y YOOD6840 [} 18 1A07
17 15 1803 | SILENCER

FF4201
(9003)



(MF NO.Y0OO0D6840) | 1MO4 | LA L VAT o] i hivin RD HAN WL /4 fv) of- 1] PARTS INDEX *¥* 99.04.16 P. 4
bmmm——— +
2%ty AN o3n9 PARNE L PC NO. 19%2 3%y a¥-33y | 2%EY Ntoam9 PAL-EFE PC NO. 392 3%y 05-u3y
PART NO. DESCRIPTION GRP. REF., LOC.NO.|] PART NO. DESCRIPTION GRP. REF. LOC.NO.
129030-13580 7291919 YO0D6840 6 19 1A07 | 129100-55670 [N YOO0D6840 14 6 1415
EXTENSION | LEVER
129030-13600 7291939 (1LY Y0006840 [ 20 1A07 | 129100-55680 AN I° YO0Db6840 14 7 1A15
TAIL PIPE [ CUP, STRAINER
129030-44510 59" 1-2ASSY Y0006840 10 42~ 1 1A11T { 129100-55690 WF-zo2%yon YOOD6840 14 8 1A15
RADIATOR ASSY | RING, RETAINING
129052-55620 71L3(FO CMP YO0D6840 14 1 1A15 | 129100-55700 [¥ALFYA Y000 6840 14 9 1A15
STRAINER ASSY, FUEL | SPRING
129052-61050 nN°wEy (AN 35-2 Y00p6840 12 5 1A13 | 129100-59951 F1IY2 NA“IN CMP Y00D6840 13 38 1A14
PACKING | VALVE ASSY, CHECK
129052-61060 h"n\“3¥-273 Y00D6840 12 6 1A13 | 129100-61400 ayba-RkLNNIN2CMP Y00D6840 12 16 1A13
COVER i SHAFT ASSY,CONTROL
129052-61070 N°UFL (5-273 YOOD6840 12 7 1A13 | 129100-61440 A Fo=LUNt~ YOO0D6840 12 75 1A13
PACKING | LEVER, CONTROL
129052-61390 FAed O MINETIN Y00D6840 12 30 1A13 | 129100-61650 FOYNOIIIN2R Y00D6840 12 76 1A13
SHAFT, GOV. LEVER | SPRING, FUEL CONTROL
129052-61500 h NNt - CMP YO0Db6840 12 31 1A13 | 129100-61930 7203V Y00D6840 12 80 1A13
LEVER ASSY,GOVERNOR | NUT, CAP
129052-61540 LYFRI® NN (GLNN - Y00D6840 12 46 TA13 | 129100-77330 POV PAT Y0006840 16 31 1801
SPRING | ADJUSTER
129100-01580 A{39E°>  BX16 Y0006840 3 1 1A04 | 129100-77500 t-3- (17~ Y00D6840 5 11 1A06
PARALLEL PIN 8X16 | HEATER, AIR
15 1A04 | 129100-77510 NeYvES (1 P-E-3- YO0D 6840 5 12 1A06
8 2 1A09 | GASKET, AIR HEATER
129100-01640 A1TLo-Wr5-2 CMP Y00D6840 3 16 TAQ4 ] 17 31 1803
CASE ASSY, OIL SEAL | 129102-53000 JANL CMP YO0D6840 13 2 1A14
129100-01730 hoY (1IN YoOon6840 3 [ 1404 | NOZZLE ASSY,F.INJECT
SPACER, OIL SUMP | 129128-21590 751H1ILCMP Y00D6840 8 11 1A09
129100-11100 MML2™ CINT Y00D6840 4 13 1A05 | FLYWHEEL W/RING GEAR
VALVE, INTAKE | 129129-14580 NLYPIH YO0D6840 7 3 1A08
129100-11110 N 7™ (EXH Y0056840 4 14 1A05 | CAMSHAFT ASSY
VALVE, EXHAUST ] 129132~12210 *19%12F3%hy Y00D6840 5 32 1A06
129100-11240 7+ CMP Y0006840 4 24 1A05 | PIPE, AIR INTAKE
SHAFT ASSY, ROCKER | 129132-44500 FEEAE &) YO0D6840 10 42 1A11
129100-11650 ANIIUKIT Y00D6840 4 31 1A05 | RADIATOR
ARM ASSY, ROCKER | 129132~44520 259" Y0006840 10 46 1A11
129100-23910 ECALOEC DA YO006840 8 27 TA09 ] SHROUD
BUSH, PISTON PIN | 129132-44530 26k A YO0D6840 10 47 1A11
129100-25061 IP7R(PIRNS5- Y00D06840 ? 19 1A08 | HOSE, C.WATER
SHAFT, IDLE GEAR I 129132-44590 N{ravt YOOD 6840 10 49 1A11
129100-42020 PK(CWie2D° Y0006840 10 40 1A11 | NET, WIRE
GASKET, C.W. PUMP ] 129132-44901 A11b9-5 CMP YOOD6840 10 50 1A11
17 [ 1803 | COOLER ASSY, LUB OIL
129100-49840 PK(Y-¥A3YbEY-R YD0D6840 10 24 1A11 | 129132-61550 PuO™ 31t CMP Y000 6840 12 83 1A13
GASKET, THERMO. CASE | ANGLEICH ASSY
17 14 1iB03 | 129136-77100 tIF1YLb-(AST1-11) YO0D6840 16 34 1801
129100-51300 FINATYNLIN CMP Y0006840 11 27 1A12 | RELAY, SAFETY
VALVE W/SEAT, DELIV. | 129136~77251 Lk 8X110 (GEN YO0D6840 16 29 1801
129100-52200 hn~- YOOD6840 11 102 1A12 | BOLT M 8X110
COVER, BLIND | 129136~77350 Py PAZ Y0006840 16 31- 1 1801
129100-53100 JANM b - CMP Y0006840 13 6 1A14 | ADJUSTER
HOLDER ASSY, NOZZLE 1 129150-01200 AU SN E YO0b 6840 1 27 1A02
129100-55650 FOID$IUASM(DY) L=89 YOO0D6840 14 4 1A15 | STUD, CYL. HEAD
ELEMENT, FUEL | 129150-02020 AR (AZELYT° Y00D6840 1 7 1402




(MF NO.YOOD6840) 1MO0S5 | kk JUEINNLINOINLL 4215639 PARTS INDEX #xx 99.04.16 P. 5
------ +
AL VI v Rl ] INESAS PC NO. A9%2 2%y a¥-u3> | 7%EL Avuan9 Ve AS PC NO. 29%2 3%y o%-33u
PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
BOLT, METAL CAP ] GASKET, (NON-ASB.)
129150-02450 ASAFAZI Y0006840 7 4 1A08 | 129150-35091 LO¥29229hy CMP Y0006840 9 16 1A10
METAL ,THRUST | PIPE ASSY, OIL INLET
129150-02870 2231 U.8=0.25 Y0006840 1 32 1A02 | 129150-35101 2359 Y000 6840 9 21 1A10
MAIN METAL US=0.25 i BRACKET, STRAINER
129150-02930 ASALAIN Y00Db6840 1 24 1A02 | 129150-35111 PK(2122%359+) (/2PR) Y00D6840 9 22 1A10
METAL, THRUST { GASKET, (NON-ASB.)
129150-02940 A3A+A30 0.5=0.25 Y0006840 1 29 1A02 | 17 5 1803
METAL ,THRUST 05§=0.25 | 129150-35151 2113 80X80L Y00D6840 9 23 1A10
129150-03100 JLENA(INL-N N (T° Y00D 6840 2 11 1A03 | FILTER 80X80L
RETAINER f 129150-35350 AR QNT - g Y0006840 9 25 1A10
129150-11230 PINERE (AN IR Y00D6840 4 32 1A05 | NUT
SCREW, VALVE | 129150-39450 LO-T CMP Y00D6840 9 30 1A10
129150~-11280 ANDITIININNR Y0006840 4 27 1A05 | PIPE ASSY, LUB. OIL
SPRING | 129150-49080 =Vl Y00D6840 10 55 1A11
129150-11290 ESDFERY] Y0006840 4 28 1A05 | COCK, DRAIN
SHAFT, ROCKER ARM | 129150-49100 Yo4°9192 CcMpP Y0006840 10 54 1A11
129150-11370 FPU2° (o Y00D6840 4 20 A0S |} COCK ASSY, 3-WAY
CAP, VALVE | 129150-49360 PK 10 YOOD6840 10 28 1A11
129150-11750 Y+ M8XP1.0 Y00D6840 4 34 1A05 | GASKET 10
NUT M8XP1.0 | 17 9 1803
129150-11810 NTEANSHN AN Y0006840 4 9 1A05 | 129150-49811 PK(¥-€A3Y+ 23) (JZPAR) YOOD6B4O 10 23 1A11
GUIDE, VALVE } GASKET, (NON-ASB.)
129150-13110 PK(RZH-thb" Y0006840 6 2 1407 | 17 26 1803
GASKET, EXH.MANIFOLD 1 129150-59131 +P3 HB4X14 YOO0D6840 13 50 1A14
17 22 1803 | BOLT M4X14,HEX.SCKT.
129150-14101 ho¥t - 030 YO0D6840 7 7 1A08 | 129150~59580 FPUI°(FO-TEMD Y00D 6840 13 37 1A14
GEAR, CAMSHAFT i TAP
129150-14200 2Nyt Y0006840 7 1 1A08 | 129150-77511 PK(IPE-3)(JIPR) Y0O0D6840 5 13 1406
TAPPET ] GASKET, (NON-ASB.)
129150-14400 7°92109¢ Y0006840 7 2 1A08 | 17 28 1803
ROD, PUSH | 129155-11260 ANDNOYRe - (A Y000 6840 4 25 1A05
129150-21200 2522% ¢ Y0006840 8 5 1A09 | SUPPORT, ROCKER ARM
GEAR, CRANKSHAFT I 129155-11270 ARSI -+ (B Y0006840 4 26 1A05
129150-23600 ANPULIIN (IS Y0006840 8 29 1A09 | SUPPORT, ROCKER ARM
BEARING, CRANKPIN ] 129155-42350 v2°-~-4 (90 Y0006840 10 16- 1 1A11
129150-23610 A3b(E°2)U.5=0.25 Y0006840 8 37 1A09 | V-PULLEY, C.W. PUMP
METAL.PIN U5=0.25 | 129155-49800 Y-TARYP(71°C) Y00D06840 10 22 1A11
129150-25101  PIR“REst cMP Y00D6840 7 9 1A08 | THERMOSTAT
GEAR W/BUSH | 129155-51020 YIITAENLF(I1~FVP) YO00D6840 1 96 1A12
129150-25301 BCLECFI-P YO0D 6840 4 20 1A08 | STUb, FEED PUMP
BOLT,FI-P | 129155-51050 IR (RA3A¢ Y00b 6840 11 97 1A12
129150-25900  ¥°F (Fi-P Y0006840 7 14 TA08 | BALL BEARING, THRUST
GEAR, FUEL INJ. PUMP ] 129155-51060 NLINIY®° -+ Y00D6840 11 9 1A12
129150-25920 2991 (K3t YO0D 6840 7 12 1A08 | CAM SHAFT SUPPORT
BUSH, IDLE GEAR | 129155-51140 [T ORI LT E¥] YO0D6840 11 14 112
129150-25930 v (FI-P Y00D6840 7 15 1A08 | PIN, BARREL LOCKING
GEAR, FUEL INJ. PUMP | 129155-51180 Par MM LINE Y 2 N Y00b6840 11 16 1A12
129150-32020 PK(LO-P Y00Db6840 9 38 1A10 | SPRING SHOE, PLUNGER
GASKET, L.0. PUMP | 129155-51200 aneYr 993 Y0006840 11 18 1A12
17 3 1803 | TAPPET ASSY
129150-35041 PK($29219h2) (JU?PR) Y00D6840 9 15 TA10 | 129155-51270 2NCYEINEN R Y0006840 11 25 1A12
GASKET, (NON-ASB.) | LOCKING, TAPPET
17 4 1B03 ] 129155-51280 042" (56 Y000 6840 11 26 1A12

FFiz
(%003}



(MF NO.Y00D6840) I 1M06 | *kk JUESNNLINODNID 215839 PARTS INDEX *#*% 99.04.16 P. 6
Fmm——— +

7Y€y Atuavg PAYVES PC NO. 29%2 3%y 0Y-235 | 2%ty Nvuav9 INEy A PC NO. 29%2 3%y a¥y-u3u

PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
0~-RING S6 | 129155-61120 Y2 1L=30(3-7 0 Y00D6840 12 8 1A13

129155-51280 042" (S6 Y00b6840 12 2 1A13 | LINK L=30(MARK O

129155-51320 NERCFR YA GAN LI Y00D06840 11 30 1A12 | 129155-61130 W22 L=31(3-2 1 Y00D 6840 12 9 1A13
SPRING, DELIV. VALVE ] LINK L=31(MARK 1

129155-51340 boaYAN YT Y0006840 11 31 1A12 ] 129155-61140 V22 L=30.5 (¥-2 05) YO0OD684D 12 10 1A13
GUARD ,DELIVERY VALVE i LINK L=30.5(MARK 05)

129155~51370 FI2YANDARYN® Y000 6840 11 34 1A12 | 129155-61201 NYANFSITE CMP YDOD6840 12 11 1413
STOPPER, VALVE | WEIGHT ASSY,GOVERNOR

129155-51380 IMEACA) Y0006840 11 35 1A12 | 129155-61341 Al =% YO0D6840 12 15 1A13
LOCKING (A) | SLEEVE

129155-51390 IMENA(B) Y00Dp6840 11 36 1A12 | 129155-61350 AN=IN(F3%L139) Y00D6840 12 81 1A13
LOCKING (B) { SLEEVE )

129155~51400 FYILI2R YOOD 6840 11 37 1A12 | 129155-61360 A=-I%(F39L139) YOOD6840 12 82 1A13
DEFLECTOR | SLEEVE

129155-51410 FARN LR (R IL22 Y00D 6840 11 38 1A12 | 129155-61430 oY (s bo-wbn® v 2 YOOD6840 12 19 1A13
CHECK BOLY,DEFLECTOR | SPACER, SHAFT

129155-51420 2°39% (M16) Y00D 6840 11 39 1A12 | 129155-61450 [ va R & AT A1) YO0D6840 12 23 1A13
PLUG  (M16) { BOLY, REVOL. LIMIT

129155~-51450 FA5LIN°Y¥s CMP YO0D6840 11 40 1A12 | 129155-61460 RN TEE AT A MY YODD6840 12 24 1A13
SHIM SET, ADJUSTING i BOLT, IDLE LIMIT

129155-51500 Iy ta-3v2 YO0b6840 11 45 1A12 | 129155-61470 FORTIH A Vb Y00D 6840 12108 1A13
RACK, CONTROL | BOLT, FUEL CONTROL

129155-51521 Ivyu1 (392 Y00D06840 1 46 1A12 | 129155-61480 ho9v™ comp Y0006840 12 25 1A13
BUSH, RACK | SPACER ASSY

129155-51530 hoY™ (524K 35P YO0D6840 11 47 1A12 | 129155-61830 onu2% (S10 YO0D6840 12 107 1A13
SPACER, AUX. SPRING { 0~RING S10

129155-51540 FADCCAN R Y0006840 11 48 1A12 | 129155-61950 $%9% B(I91Y YO0D 6840 12 57 1A13
CIRCLIP | BOLT, WASHER BASED

129155-51550 Iyto-bte =3y (8 Y00D6840 1 49 1A12 | 129156-51910 AN (F191 YO0D6840 1 79 1A12
PINION, CONTROL i LABEL, CAUTION

129155-51570 2°357% (M12) Y00D6840 1 52 1A12 | 129202-22300 [T YOOD6840 8 21 1A09
PLUG (M12) { PIN,PISTON

129155-51580 oyoon Y00D6840 11 53 1A12 | 129208~-51060 $h° b (AN PYION Y00D 6840 11 91 1A12
0-RING | SUPPORT

129155-51591 39285 3NN2 Y00D 6840 11 54 1A12 | 129208-54500 759" CMP YO0D 6840 11 92 1A12
SPRING, RACK | FLANGE ASSY

129155-51600 FadveIuL CMP Y000 6840 11 55 1A12 | 129210-59020 FO~T CMP YO0D 6840 14 18 1A15
SHIM PACK | PIPE ASSY, FUEL OIL

129155-51700 va73 (hu31 Y00b6840 11 74 1A12 | 129210-59130 FO-T CMP Y00D 6840 13 51 1A14
COVER, LOWER i PIPE ASSY, FUEL OIL

129155-51710 PK (£531vY372 Y00Db6840 11 75 1A12 | 129211-13100 Q&b+ (EXH YO006840 ] 1 1A07
GASKET, LOWER COVER § MANIFOLD ,EXHAUST

129155-51750 Y273 (K31 Y000 6840 11 76 TA12 | 129259-12570 [FYA Y000 6840 5 22 1A06
COVER, SIDE | RING

129155-51760 PK (31273 Y0006840 ik 77 1A12 | 129322-77401 I1=p"%K°7° (FP332 Y00Db 6840 14 41 1A15
GASKET, SIDE COVER | FEED PUMP

129155-51790 PP EOLE AR Y0006840 11 78 1A12 | 129335-55700 9%-3LN°b-2 CMP Y0006840 14 21 1415
LOCKING, RACK | SEPARATOR, WATER

129155-51930 ho4Y T=3.25 Y000 6840 11 80 1A12 | 129350-49560 Y-EAZYEANN - Y0006840 10 20 1A11
SPACER T7=3.25 | COVER, THERMOSTAT

129155-51940 hoyt T=1.5 Y0006840 11 81 1A12 | 129400-01520 7509 (¥“v5-2 Y0006840 2 5 1A03
SPACER T=1.5 | FLANGE ,GEARS HOUSING

129155-52050 nNeUEy (FY9Y YOO0b 6840 1 101 1A12 | 129400-77012 A2-3 ($13-294) Y0006840 15 1 1A16

|

GASKET

STARTING MOTOR




(MF NO.YDO0D6840) 1M07 | kkx JNESNNLINHINLD $215E39 PARTS INDEX *%xx 99.04.16 P. 7
------ +

IVEDY ANDINY ARSI PC NO. 1982 3%y o%-330 | 2%ty AMoato IVED AT PC NO. a9%2 3%y oYy-330
PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
129400-77441 29-1LF211 CMP YOO0D6840 15 5 1A16 | SEAL, OIL

FIELD COIL ASSY | 129795-01950 nNe42° 92 YOO0D6840 2 10 1A03
129400-77520 LVERIP AV YOOD6840 15 12 1A16 | PIPE, KNOCK L=18

HOUSING, CENTER | 129795~-02411 7"Yu1 (A Y00D6840 1 14 1AQ2
129400-77531 RIVRFYI A1YF CMP YOOD6840 15 13 1A16 | BUSH, CAMSHAFT

SWITCH ASSY_ MAGNETIC | 129795-11120 ANINN R YO0D6840 4 15 1A05
129400-77571 BVARANN-FYF(JUPR) YO0D6840 15 17 1A16 | SPRING, VALVE

DUST COVER,(NON-ASB. | 129795-11180 9 (onna) YO00Db 6840 4 16 1A05
129400-92420 2LUY2AK~ YO0D6840 17 39 1803 | RETAINER, SPRING

FLEX HORN I 129795-21661 LA RE] YOO0D 6840 8 9 1A09
129403-34800 52189 YO006840 9 40 1A10 | WASHER

DIPSTICK, LUB. OIL | 129795-49551 PK(¥-EA3YMhn"~) (VPR YOOD684O 10 21 1A11
129411-55690 oy Y0O006840 14 36 1A15 | GASKET, (NON-ASB.)

SPACER | 17 25 1803
129486-01670 Iynvscibk 8X30 Y00D6840 3 19 1A04 | 129900-77460 YPhHn© - YO0Db6840 15 10 1A16

BOLT M8X30,COLLAR HO | COVER, REAR
129486-77400 P-3F1? Y0006840 15 2 1A16 | 129900-77640 Ao-bHibE Y00D6840 15 18 1A16

ARMATUER | BOLT, THROUGHT
129486-77460 IV3y (#) YOOD 6840 15 6 1A16 | 171008-77410 ANPYLIN (1) YOODb6840 15 3 1A16

BRUSH i BEARING(1)

8 1A16 | 171008~77420 ANPYIIN(2) YO0006840 15 4 1A16

129486-77470 PAPEF T AR YOO0D684O 15 7 1A16 BEARING(2)

HOLDER ASSY, BRUSH | 171008-77510 ¥ Py-2 YO0Dp6840 15 11 1A16
129486-77490 A2°YLON IN50 YOOD6840 15 9 1A16 | HOUSING ASSY, GEAR

SPRING,START BRUSH | 171008-77540 vt - eYp Y0006840 15 14 1A16
129489-61700 I F Al WA YOOD6840 12 17 1A13 | LEVER SET, SHIFT

SPRING, GOVERNOR | 171008-77650 L35 o2 YO0D6840 15 19 1416
129506~51100 7° 529N CMP Y000 6840 11 11 1A12 | PINION ASSY

PLUNGER W/BARREL | 171008-77660 [t WL ) Y0006840 15 20 1A16
129556—-42350 V72°-4(96 Y0006840 10 16 1A11 | SHAFY, PINION

V-PULLEY | 171008-77670 ALIUNe -tk YOOD 6840 15 21 1A16
129612-01600 731HK14b NHDV I YOOD6840 3 2 1A04 | STOPPER SETY, PINION

HOUSING, FLYWHEEL ] 171031-11741 K2390n°12° YOO0D6840 2 28 1A03
129612-12560 AN (123-2 Y0O0D6840 5 28 1A06 | PIPE

RING I 171051-01921 7°39% NPTF1 YOOD 6840 1 6 1A02
129612-12680 IP2Y-3 CHMP Y00D6840 5 20 1A06 | PLUG

AIR CLEANER { 171064-44510 $yIN32CMP YO0D6840 10 32 1411
129612-12690 IP29-3 CMP YO0D6840 5 21 1A06 | SUB-TANK ASSY

CLEANER ASSY, AIR | 171081-55910 A24-2 (1004932 YOO0D6840 14 33 1A1S
129612-77260 1Yt (FiL32-3 YO00D6840 16 30- 1 1801 | SCREEN

NUT ,GENERATOR | 171340-21650 Vo°~i (2522) Y(00D6840 8 8 1A09
129612-77700 o-2 ASSY YO0D6840 16 22 1801 i V-PULLEY, CRANKSHAFT

ROTOR ASSY | 171340-77520 AN PN Y0006840 5 14 1A06
129612-77710 K- pANP YN YOOD6840 16 23 1801 | BEND

BALL BEARING | 171350-03090 Vb= N°437° L9900 YOODb6840 4 1 1A0S5
129612-77730 707" 35UF ASSY YOOD 6840 16 25 1801 | PIPE, BREATHER

FRONT BRACKET ASSY | 171353-44760 ho9™ (270 Y0006840 10 18 1A11
129612-77740 20~ Y0006840 16 26 1801 | SPACER

PULLEY | 174307-51170 N20F A(2°509%% YO0D6840 11 15 1412
129612-77750 A29219 ¥Vt YO0D6840 16 2?7 1801 | RETAINER A

SCREW KIT | 174307-51560 te=4y 774307-51490 N YOOD684D 11 51 1A12
129795-01780 ERTTEE ] YOOD684O 3 18 1A04 | PINION

SEAL OIL | 174307-51700 LYy (FIoL139 Y0006840 12 32 1A13
129795-01800 A214I-1b YOOD6840 2 4 1403 | SHIM SET




(MF NO.YOOD6840D) | 1408 | *kk INESANLINODNIL $210t39 PARTS INDEX *%xx% 99.04.16 P. 8
B +
AR I e B INESAT PC NO. 29%2 3%y 0%-935 | Nty nvoIvd PAL VAP PC NO. 39%2 3%y 0¥-u35
PART NO. DESCRIPTION GRP. REF, LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
22117-040000 EALREXEETIRA Y00D6840 12 59 TA13 | 23000-060000 H-A2997° 60 YO0D6840 5 19  ~ 1A06
WASHER &4 I CLAMP 60
22137-100000 yupt2R(EhT % 10 YO0D684D 6 12 1A07 | 19- 1 1A06
WASHER 10,POLISHED | 29 1A06
22190-060002 I-b2Y3P (I LY 6 YOO0D684O 12 60 1A13 | 23010-038000 H-ANNSEN 38 Y0O0D 6840 10 53 1A11
SEAL WASHER 6§ | CLAMP 38
22190-060003 2-HIUTP (I 6 YO0D6840 12 60- 1A13 | 23065-070225 ENZIbN°12° (%6 7X 225 YOOD684O0 10 37 1A11
WASHER,SEAL 6 | HOSE 7X 225
22190-080002 2-19YSP (I ZhU) 8  YOOD684O 2 23 1A03 | 23414-100000 NeYEs I 10 Y00D6840 9 37 1A10
SEAL WASHER 8S i GASKET 10, ROUND
24 1A03 | 17 34 1803
9 36 1A10 | 23414-120000 NeYE (W 12 Y0006840 13 46 1A14
36- 1A10 | GASKET 12, ROUND
41 1410 | 17 29 1803
17 7 1803 | 23418-060000 NI 6 Yoop6840 14 34 1A15
22190-100002 H=BIYSP(IIL.ZHULII0 YOO0D684D 12 61 1A13 | GASKET 6, NYLON
SEAL WASHER 10§ | 23871-010000 RINI°52%PT  1/8 Y0006840 1 10 1A02
22190-120002 I-IUIe I 12 Y0006840 12 62 1A13 | PLUG PT1/8,SCREW
SEAL WASHER 12 | 23871-030000 RUNI°39NPT  3/8 Y00D6840 10 12 1A11
14 17 1A15 | PLUG PT3/8,SCREW
17 27 1803 | 23887-100002 6h27°52% 10 Y00D6840 12 65 1A13
22190-160002 I=H2YIP(IRW.ZILIT16  YO0D6840 1 90 1A12 | PLUG 10
SEAL WASHER 16S | 264101-063034 A“PYII™ 6303 Y00Dp6840 1 84 1A12
22190-220002 =YL (IB.ZPYI 22  YOOD684O 3 11 1A04 | BALL BEARING
SEAL WASHER 22S | 24311-000120 o¥y2™ 1A P 12.0 Yo0D6840 4 48 1A05
17 33 1803 | O-RING 1A P 12.0
22217-050000 nhaygnpr 5 Y00D6840 11 103 1412 | 17 30 1803
SPRING WASHER 5 | 24311-000160 oyu2" 1A P 16.0 Y00D6840 2 13 1A03
22217-060000 ntaythprar 6 Y00D6840 11 82 1A12 | 0-RING 1A P-16.0
SPRING WASHER 6 { 9 26 1A10
22217-100000 nhaypv2 10 YOO0D 6840 [) 13 1407 | 14 171 1A15
SPRING WASHER 10 | 17 10 1803
22217-120000 nvaynpnz 12 Y0006840 7 16 1A08 | 24311-000320 042" 1A P 32.0 Y00D6840 2 14 1A03
SPRING WASHER ] 0-RING 1A P-32.0
1 94 1A12 | 29 1A03
22252-000260 PA2C(PE 26 Y00D6840 8 22 1A09 | 4 47 1A05
CIRCLIP 26 | 17 12 1803
22287-120000 A=N° -gY249 h 2 12 Y000 6840 12 63 1A13 | 24311-240100 0Nu7" 1A P 10A Y00D6840 14 12 1A15
WASHER 12 | 0-RING 1A P~10A
22351-040010 A7°922%E°S 4.0AX 10 YOO0D68B4D 8 39 1A09 | 35 1A15
SPRING PIN 4X10 | 24321-000300 oY% 1A 6 30.0 Y0006840 10 30 1A11
22351-050010 A2°Yuy2%t°y 5.0AX 10 Y0OD6840 11 83 1A12 | 0-RING G30
SPRING PIN 5X10 [ 17 13 1B03
22351-060012 AJ°Y2%E°y 6.0AX 12 YO0O0D684O 4 38 1A05 | 24321-000650 0Yu2" 1A 6 65.0 Y0006840 14 13 1A15
SPRING PIN 6X12 { O0-RING 1A G6-65.0
22372~-040000 ATUI°E°LIASO 4 YOO0D6840 12 64 1A13 | 24341-000160 0N 1A § 16.0 Y00D06840 11 85 1A12
SNAP PIN & | 0-RING 1A $-16.0
22512-070140 219 -%-  7X14 Y00D6840 7 8 1A08 | 24341-000240 092" 1A S 24.0 YO0D6840 2 26 1A03
KEY 7X 14 [ 0~-RING 1A §~24.0
8 6 1A09 | 17 " 1803
23000-048000 h=A24U7° 48 Y00D6840 5 31 1A06 | 24341-000280 oyu2" 1A S 28.0 Y0006840 12 66 1A13
CLAMP 48 | 0-RING 1A $-28.0
23000-060000 H=-2A2Y97° 60 Y0006840 5 8 1A06 | 25132-003800 VALt (o-TYIA38 Y00D6840 10 15 1411
|

CLAMP 60

V-BELT (A-38)




O +
(MF NO.Y00D6840) | 1M09 | *kk JIUEINNLINHINIL 4715839 PARTS INDEX *#&x 99.04.16 P. 9
tommmm— +
Ve NN uav9 IVEIAS PC NO. 39%2 3%y o05-y3» | 7%ty ALY Ve AT PC NO. 29%2 3%y a¥y-y3u
PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
26013-080222 RNtz 8X 22 YOO0D6840 5 9 1A06 | 26106-080452 IN“EN b 8X 45 YO0006840 3 14 1A04
BOLT M 8X 22 | BOLT M 8X 45 PLATED
10 1A06 | 7 13 1A08
26014-080162 wRbbES+N"2 8X 16 YOOD6840 10 48 1A11 | 26106-080502 UNLEN L 8X S50 YODD6840 4 37 1A0S
BOLT M 8X 16 | BOLT M 8X 50 PLATED
26014-080352 A ECEFHAN 2 8X 35 YOOD6B4O 16 32- 1 1801 | 16 33 1801
BOLT M 8X 35 | 26106-080552 INNEC by 8X 55 YOODb6840 2 20 1A03
26014-080852 R b CES+HNN 2 8 YO00D6840 14 14 1A35 | BOLT M 8X 55 PLATED
BOLT M 8X 85 | 26106-080602 YnrEcibk 8x 60 YOOD6840 10 14 1A11
26022-050102 FANIRIN (NI 25X10 Y0006840 11 86 1A12 | BOLT M 8X 60 PLATED
SCREW M SX 10 | 26106-080802 Untstibr  8X 80 Y000 6840 5 5 1A06
26022-060162 FANIAGN (N 26X 16 Y00D06840 11 87 1412 | BOLT M 8X 80 PLATED
SCREW M 6X 16 | 16 1A06
26106-060102 YRATEMLE M 6X 10 YOO0D 6840 12 67 1A13 | [ 4 1A07
BOLT M 6X 10 PLATED | 26106-100202 Un“atbe 10X 20 YO0D6840 6 16 1A07
68 1A13 | BOLT M10X 20 PLATED
69 1A13 | 26106-100652 YUNCHENILE 10X 65 YO0Dp 6840 6 14 1A07
26106-060142 UntEtbe 6X 14 YO00D6840 12 70 1A13 | BOLT M10X 65 PLATED
BOLT M 6X 14 PLATED | 26116-050302 #*WF 5X 30 YO00Db 6840 11 88 1A12
26106-060162 YNCESLE 66X 16 YOOD6840 2 27 1A03 | BOLT M 5X 30 PLATED
BOLT M 6X 16 PLATED | 26116-120252 AtbE 12X 25 YO0b6840 15 30 1A16
26106-060202 UNNEN LR 6X 20 YOOD6840 12 71 1A13 | BOLT M12X 25 PLATED
BOLT M 6X 20 PLATED | 26206-100252 an e 10X 25 YOOD684D 3 4 1A04
26106-060322 UNCEN IS 6X 32 Y000 6840 15 28 1A16 | BOLT M10X25
BOLT M 6X 32 PLATED | 26206-100302 b 10X 30 Y0006840 3 5 1A04
26106-060402 IYNCECIE 6X 40 Y0006840 15 29 12816 | BOLT M10X30
BOLT M 6X 40 PLATED | 26216-060202 2x3ZHWE 6X 20 Y00D6840 4 11 1A0S
26106-060452 INEC L 6X 45 Y0006840 10 19 1A11 ] STUD M 6X 20 PLATED
BOLT M 6X 45 PLATED | 26216-080802 Srizatbk  8X 80 YO0D6840 6 6 1A07
26106-080122 JnstiE 8X 12 YO00D 6840 2 15 1A03 | STUD M 8X BO PLATED
BOLT M 8X 12 PLATED | 26226-080182 H9xIZAMHE(2D 8X 18 Y00D6840 4 35 1A05
26106-080142 YNTENILE M 8X 14 Y00D6840 4 49 1A05 | STUD M 8X 18 PLATED
BOLT M 8X 14 PLATED | 26366-060002 YNYIEIYE 6 Y00D6840 4 39 1A0S5
7 18 1A08 | NUT M 6
26106-080162 YNt E bt 8x 16 Y0006840 2 16 1A03 | 26366-080002 UN“I+3Jt 8 Y00D6840 2 22 1A03
BOLT M 8X 16 PLATED | NUT M 8
17 1A03 | 6 3 1A07
3 12 1704 | 9 1A07
s 10 31 1A11 | 12 74 1A13
26106-080202 IncEc e 8X 20 YOOD 6840 2 18 1A03 | 16 30 1801
BOLT M 8X 20 PLATED | 26450-060252 6Hh2P3E bE 6X 25 Y00b6840 9 39 1A10
S 4 1A06 | BOLT M 6X 25
9 27 1A10 | 26687-120002 27839+ (2nkY 12 YOO0D6840 12 79 1A13
10 25 1A11 | CAP NUT M12
26106-080252 YNSES L 8X 25 Y00D6840 3 13 1A04 | 26706-100002 $YF 10 Y00D6840 ) 15 1A07
BOLT M 8X 25 PLATED | NUT M10
4 36 1A05 | 26716-060002 U 6 Y00D6840 1 89 1A12
26106-080352 I ibe 8X 35 Y0006840 3 20 1A04 | NUT 6
BOLT M 8X 35 PLATED ] 26716-120002 3UF 12 YO00D6840 7 17 1A08
9 20 1A10 | NUT 12
26106-080402 YnvEr Lk 8X 40 Y00D6840 5 15 1A06 | 11 95 1A12
BOLT M 8X 40 PLATED | 26756-060002 FAFYE 6 YOOD 6840 12 72 1A13
26106-080452 IntETbe 88X 45 Y000 6840 2 19 1A03 | LOCK NUT 6
BOLT M 8X 45 PLATED | 26776-120002 FAFIR (Y 12 Y00p 6840 12 73 1A13

FFiam
€9003)



(MF NO.Y00D6840) | 110 | *xk IVESNDIINOINIT $210E39  PARTS INDEX ##s 99.04.16 P. 10
dmmm——— +

IVED AtyavY INETAS PC NO. 9% ZH%Y  o%-33 | INED A9 INED AT PC NO. 39%2 3% o¥-330

PART NO. DESCRIPTION GRP. REF. LOC.NO.| PART NO. DESCRIPTION GRP. REF. LOC.NO.
LOCK NUT M12 PLATED i
27231-500000  43h%37°39% S0 Y0006840 11 1402 |
PLUG 50 i
27241-120000  9on 37°57% 12 Y00b6840 T 12 TA02 |
PLUG 12 |
27241-300000 _ 7ohM37°32% 30 Y0006840 113 1202 |
PLUG 30 !
27241-400000  9h“37°59% 4D YOO0D6840 4 12 1405 |
PLUG 40 i
27310~080000  294-(A75)8 Y0006840 & a7 TAO5 |
COTTER 8 ]
28110-100120  an°3 10x12 YOO0D6840 17 37 1803 |
WRENCH 10X12 i
28110-140170  AN®F 14X17 Y00D6840 17 38 1803 |
WRENCH 14X17 ]
719810-01500  #“t5-& 9= Y0006840 2 1 TAG3 |
HOUSING ASSY, GEAR ]
729001-01560  9Yu3“7 aY2ASSY Y00D6840 1 1 1402 |
BLOCK ASSY, CYLINDER ]
729001-92600  N°UFLYF(JIPA) YO0D6840 17 1 1803 |
GASKET SET(NON-ASB.) |
729001-92620 N U%oEYF(JPA) 70006840 17 1- 1 1803 |
GASKET SET(NON-ASB.) |
729030-51400  FO?yub4i°u7° ASSY Y00D6840 11 1 112 |
PUMP ASSY, F. INJEC. ]
729030-51460  FO7IuPH°07° ASSY Y00D6840 11 2 1A12 |
PUMP ASSY, F. INJEC. |
729102-01540  A1BN°D CMP 70006840 3 8 TAG4 |
SUMP ASSY, LUB. OIL |
729102-53100  FOYxoPA“ ASSY Y00D6840 13 1 114 |
VALVE ASSY, E.INJECT ]
729402-23100  LOBYKN 9922 Y0006840 8 23 1809 )
ROD ASSY, CONNECTING ]
977770-01212  903-o71 T 39N A¥JF YO0D6840 Z 30 1A03 |
GASKET, LIQUID A
321 1A04 |
17 4o 1803 |
|
|
|
|
|
i
|
|
|
|
|
{
|
|
|
|
|

TOTAL(ITEM=

461) (REF.= 544)






